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Competences and guarantees

DEKRA Testing and Certification is a testing labtorg accredited by the National Accreditation Bo@NAC -
Entidad Nacional de Acreditacion), to perform tbst$ indicated in the Certificate No. 51/LE 147.

DEKRA Testing and Certification is a laboratory v measurement facility in compliance with theuisgments of
Section 2.948 of the FCC rules and has been add#get tlist of facilities whose measurements datahei accepted
in conjuction with applications for Certificationnder Parts 15 or 18 of the Commission's Rules. dRagjion
Number: 720267.

In order to assure the traceability to other naticand international laboratories, DEKRA Testingl &ertification
has a calibration and maintenance program for @asarement equipment.

DEKRA Testing and Certification guarantees theatdlity of the data presented in this report, whighhe result of
the measurements and the tests performed to timeuteler test on the date and under the condititaiedson the
report and, it is based on the knowledge and teahffiacilities available at DEKRA Testing and Chcttion at the
time of performance of the test.

DEKRA Testing and Certification is liable to theetlt for the maintenance of the confidentialityadifinformation
related to the item under test and the resultbefdst.

The results presented in this Test Report apply tithe particular item under test establishethis document.

IMPORTANT: No parts of this report may be reproduced or qliotgt of context, in any form or by any means,
except in full, without the previous written persien of DEKRA Testing and Certification.

General conditions

1. This report is only referred to the item thas adergone the test.

2. This report does not constitute or imply onatsn an approval of the product by the Certificatidadies or
competent Authorities.

3. This document is only valid if complete; no frteproduction can be made without previous emithermission of
DEKRA Testing and Certification.

4. This test report cannot be used partially dulhfor publicity and/or promotional purposes watlt previous written
permission of DEKRA Testing and Certification ahe Accreditation Bodies.

Uncertainty
Uncertainty (factor k=2) was calculated accordimghie DEKRA Testing and Certification internal dotant PODTO000.
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Usage of samples

Samples undergoing test have been selectethéylient.

Sample S/01 is composed of the following elements:

52844B/011 Mobile terminal MDT-500-2 NYMC-44 2013-07
52844B/008 Power supply cable 300-00066 201-0'D3
52844B/002 DB15 to USB cable 300-01913 2017003
52844B/004 Dome Antenna LPL-810 2017-03-07
52844B/007 GPS Antenna 300-00063 2017-03-07
52844B/001-1 Desk mount unit 300-00073 2017-03-07
52844B/001-2 SCC3 Colour console 300-01808 2017-03-07
52844B/001-3  Colour Console Cable-30m 300-00897 2017-03-07
52844B/009 Desk microphone 300-00074 2017-03-07
52844B/006 Foot switch 300-00076 2017-03-07

1. Sample S/01 has undergone the test(s).
All radiated tests indicated in appendix A, for asm#ies configuration with Standard & Colour Cons®EC.

Sample S/02 is composed of the following elements:

52844B/011 Mobile terminal MDT-500-2 NYMC-44 201307

52844B/008 Power supply cable 300-00066 201-pD3

52844B/004 Dome Antenna LPL-810 --- 2017-03-07

52844B/007 GPS Antenna 300-00063 2017-03-07
52844B/043-1 Handset based console 300-01801 4PN001638B700D2  17-@®13
52844B/043-2 HBC interfabce and hands-free  300-00670 4PN301644FH1AQ2 2017-03-13

oX
52844B/042 Bracket 2017-03-13

1. Sample S/02 has undergone the test(s).
All radiated tests indicated in appendix A, for asmies configuration with Handheld Base Console HBC3.
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Sample S/03 is composed of the following elements:

52844B/010 Mobile terminal MDT-500-2 NYMC-53 201307

52844B/008 Power supply cable 300-00066 201-pD3

1. Sample S/03 has undergone the test(s).

All conducted tests indicated in appendix A.

Test sample description

The test sample consists of a Digital Mobile temhifor TETRA, Tl D-LMR and P25. It can also includeGPS receiver
inside.

Identification of the client
TELTRONIC, S.A.U.
Poligono Malpica, Calle C/F-Oeste (50016). Zarag&eAIN).

Testing period
The performed test started 2017-03-13and finished 0r2017-04-07.
The tests have been performed at DEKRA TestingGartification

Environmental conditions

In the control chamber, the following limits weretexceeded during the test:

Temperature Min. :_15 "
Max. = 35°C
Relative humidity mg;;z?oso&
Shielding effectiveness > 100 dB
Electric insulation >10 kQ
Reference resistance to earth <1Q

Report No: (NIE)
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In the semianechoic chamber, the following limierg/not exceeded during the test.

Temperature Min. = 15 °C

P Max. = 35 °C

. . Min. = 20 %
Relative humidity Max. = 75 %
Air pressure Min. = 860 mbar
P Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation > 10 kQ
Reference resistance to earth <1Q
. . < +4 dB at 10 m distance between item under tedt an

el e Sizn. e (15 receiver antenna, (30 MHz to 1000 MHz)

More than 75% of illuminated surface is betweem@ 6

FIELE e S RRE dB (26 MHz to 1000 MHz).

In the chamber for conducted measurements, thesfoly limits were not exceeded during the test:

Temperature Min. = 15°C
Max. = 35 °C
Relative humidity Min. = 20 %
Max. = 75 %
Air pressure Min. = 860 mbar
Max. = 1060 mbar
Shielding effectiveness > 100 dB
Electric insulation >101kQ
Reference resistance to earth <1Q

Modifications to the reference test report

It was introduced the following modifications inspect to the test report number 53101RRF.001 rkhaith the same
samples, in the next clauses and sub-clauses:

Clauses / Sub-clauses Modification Justification

Usage of samples/ Elements of Information about model names and Client’s request
sample S/01, S/02 and S/03 description is included in the tables

Annex A/ Sub-clause Adjacent The values in the headers of the limit Typo
channel power tables are changed to the correct channel
size values

This modification test report cancels and repldbedest report 53101RRF.001.
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Remarks and comments

1: Used instrumentation.

Conducted Measurements

Last Cal. date  Cal. due date

1. Spectrum analyser Agilent PSA E4440A 2015/10 770

2. Climatic chamber HERAEUS VM 04/35 2016/03 20B38/0
3. DC power supply R&S NGPE 40/40 2014/11 2017/11
4. Radiocommunication analyzer R&S CMTA 84 2015/07  2018/07

5. Power sensor R&S NRP-Z91 2016/04 2018/04

Radiated Measurements

Last Cal. date  Cal. due date
Semianechoic Absorber Lined Chamber ETS FACT3

1. 200STP N.A. N.A.
2. BiconicalLog antenna ETS LINDGREN 3142E 2014/03  2017/03
3. Multi Device Controller EMCO 2090 N.A. N.A.
Double-ridge Guide Horn antenna 1-18 GHz
4 SCHWARZBECK BBHA 9120 D 2016/11 2019711
5. Spectrum analyser Rohde & Schwarz FSW50 2015/12 2017/12
6. EMI Test Receiver R&S ESU 26 2015/11 2017/11
RF pre-amplifier 20 MHz-7 GHz A. H. SYSTEMS
7. PAM-0207 2016/09 2017/09
RF pre-amplifier 1-18 GHz Bonn Elektronik BLMA
8. 0118-1M 2016/02 2018/02
2: This information has been provided by the agppitc
Testing verdicts
Not applicable ... : N/A
PASS .. : P
FAIL ... : F
NOt MEASUIE .....eeiiiiiiiiiiieee et : N/M
FCC PART 90 PARAGRAPH VERDICT
NA| P | F [NM
q Rl 2
Clause 90.207, 90.535: Modulation characteristics NM

Clause 90.209, 90.531: Occupied Bandwidth

Clause 90.205, 90.541, 90.635: RF output power

Clause 90.210, 90.691: Emission mask

Clause 90.221, 90.543: Adjacent channel power

Clause 90.213, 90.539: Frequency stability

Clause 90.210, 90.221, 90.543, 90.691: Spurioussams at antenna terminals
Clause 90.210, 90.221, 90.543, 90.691: Radiatedséonis

2: see point “Remarks and comments”.

T| ©| ©l ©| ©T| Tl ©
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Appendix A — Test results
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Power supply (V):

Vnom= 13.6 Vdc
VmaX: 15.6 Vdc
Vmin =10.8 Vdc

TEST CONDITIONS

D DEKRA

The subscripts nom, min and max indicate voltagedenditions (nominal, minimum and maximum resped,

as declared by the applicant).

Type of power supply = DC Voltage from external powupply
Type of antenna = external connectable antenna

Rated RF Output Power:

- Mode P25 C4FM (8.1 kHz bandwidth): 44 dBm (25.12 W)
- Mode TETRA (22 kHz bandwidth): 37.5 dBm (5.62 W)
- Mode TI D-LMR (20 kHz bandwidth): 37.5 dBm (5.62 W)

TEST FREQUENCIES:

Highest channel

769-775 MHz | 799-805 MHz | 809-824 MHz 854-869 MHz
band band band band
Lowest channel 769.0125 MHz  799.0125 MHZz809.0125 MHz 854.0125 MHz
Middle channel 772.0125 MHg  802.0125 MKz 816.5MHZ 861.5 MHz
774.9875 MHz 804.9875 MH2823.9875 MHz 868.9875 MHz
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CONDUCTED MEASUREMENTS

The equipment under test (EUT) was set up in dddderoom and it is connected to the spectrum aealyr
power meter through a calibrated attenuator.

Spectrum analyser or Power
EUT Attenuator meter

For frequency stability test the EUT was placeddi@s climatic chamber and connected to a frequematgr
using a low loss cable. An external DC power supyag connected to the EUT for voltage variation tes

Temperature Chamber

EUT

Antenna

Conector @ » Attenuator »| Frequency meter
(optional)

Report No: (NIE)
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RADIATED MEASUREMENTS
The equipment under test was scanned for spurioiss®ns in the frequency range 30 to 10000 MHz.

All radiated tests were performed in a semi-anectbiamber. The measurement antenna is situated at a
distance of 3 m for the frequency range 30 MHz-1608z (30 MHz-1000 MHz Bilog antenna) and at a
distance of 1m for the frequency range 1 GHz-10 GHZHz-18 GHz Double ridge horn antenna).

For radiated emissions in the range 1 GHz-10 GHz ith performed at a distance closer than the speci
distance, an inverse proportionality factor of 28 per decade is used to normalize the measuredfadata
determining compliance. The sample is preparedhst transmits continuously when the batteries are

connected

The equipment under test was set up on a non-ctimdystatform and the situation and orientation wased
to find the maximum radiated emission. It was atsated 360° and the antenna height was varied froord
meters to find the maximum radiated emission.

Measurements were made in both horizontal andcadplanes of polarization.

Radiated measurements setup f <1 GHz

ANECHOIC CHAMBER
Measuring 360°Rotating
Antenna Table
‘ ‘ | 3 mdistance
1
Antenna Mast
| (Antennaheight variation: 1-4 m)

Spectrum analyser

Shielded Control RoomFor
Radiated Measurements

Report No: (NIE)
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Radiated measurements setup f > 1 GHz

VWWWWWAWWWWWWWWWAWWAWY

Preamplifier Horn antenna

EUT

] - 2 B
1 m distance

Shielded control room for
radiated measurements

Spectrum
analyser

D DEKRA
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Modulation Characteristics

SPECIFICATION
FCC 82.1047 and 8§90.207

(a) Voice modulated communication equipment. A euwv equivalent data showing the frequency respohtee

audio modulating circuit over a range of 100 to 0z shall be submitted. For equipment requiretiadee an
audio low-pass filter, a curve showing the freqyerasponse of the filter, or of all circuitry inBéal between the
modulation limiter and the modulated stage shaBugamitted.

(b) Equipment which employs modulation limiting. @urve or family of curves showing the percentage of
modulation versus the modulation input voltage Idhalsupplied. The information submitted shall bffisient to
show modulation limiting capability throughout trenge of modulating frequencies and input modulasignal
levels employed.

(c) Single sideband and independent sideband eépitone transmitters which employ a device owdirto limit

peak envelope power. A curve showing the peak epeepower output versus the modulation input veltsigall
be supplied. The modulating signals shall be tineesia frequency as specified in paragraph (c) 11949 for the
occupied bandwidth tests.

(d) Other types of equipment. A curve or equivakiaits which shows that the equipment will meetntioglulation
requirements of the rules under which the equipnzetat be licensed.

RESULTS(The following information has been provided bg #pplicant)

TRANSMITTER LOW PASS FILTER P25:

The modulation used is Continuous 4 Level Frequekogdulation (C4FM), with a modulation rate of 4.8
ksymbols/sec (9.6 kbits/sec).

The access scheme is Carrier Sense Multiple ACCESSIA).

The low pass filter used for pulse shaping in tia@gmitter is a cascade of a Nyquist Raised Cdsiter (RC)
followed by a Shaping Filter (SF). This is followbd an FM modulator with an FSK deviation of 1800Hz

The theoretical frequency response of the RC filefimed by the P25 standard (TIA-102.BAAA) is:

H(f) = 1for |f| < 1920 Hz
H(f)=0.5+0.5cos (2 11f/1920) for 1920 Hz < |f | < 2880 Hz
H(f) = ofor |f| > 2880 Hz

The theoretical frequency response of the SF is :

[P(f)| =(pf/4800)/sin(pf/4800) for [f | <2880 Hz

The following graph shows the combined transfecfiom of the aforementioned filters.

Report No: (NIE)
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MDT-500-2 Transmitter low pass filter for C4FM modulation:

10

1]
10 -

20

P25 Combined RC and SF Magnitude Response (dB)
T T T T T

) [\
] i

70

\

Magnitude (dB)

Frequency (kHz)

TRANSMITTER LOW PASS FILTER TETRA and Tl D-LMR:

The modulation used is p/4-shifted Differential @uaary Phase Shift Keying (p/4-DQPSK), with a matan
rate of 18 ksymbols/sec (36 kbits/sec).

The access scheme is TDMA with 4 physical chanpeicarrier.
A root-raised-cosine filter (RRC) is used as traitthmy and receiving filter in this digital commuation system to
perform matched filtering. The combined responssugh two filters is that of the raised-cosineefiltThe raised-

cosine filter is a frequently used filter for pulsieaping in digital modulation, known for its abyjlito minimize
intersymbol interference (1SI).

The theoretical frequency response of the RRQ filedined by the TETRA standard is:

G(f)=1for fi| < (1 —a)/ 2T

6(f = J0.5(1 —sin (W)) for (1- a)/2T < |f [< (1+ a)/2T

G(f) =0for fi| > (1 +a)/ 2T

where T is the symbol period, and a is the rollfatftor.

The following two graphs show the transfer functminthe aforementioned filter when the modulatierili D-
LMR (a = 0.2) and TETRA({ = 0.35), respectively.
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MDT-500-2 Transmitter low pass filter for TI D-LMR modulation:

Alpha=0.2 Magnitude Response (dE)

20

a0 -

80 -

100 -

Magnitude (dB)

140 -

160 -

180

10

20
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40

50 ] Fi1] B0 S0 100
Frequency (kHz)

MDT-500-2 Transmitter low pass filter for TETRA modulation:

Alpha=0.35 Magnitude Response (dB)

200 F

40

B0

a0

100 1

Magnitude [dB)
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140
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180

10

20

a0

40

50 ] 70 a0 a0 100
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AUDIO LOW PASS FILTER (All modulations):

The modulation is limited by the data charactariséind its filters.

In the previous section the phase and quadrataeches (I and Q) are filtered with a root-raisedir® filter
(RRC) with a symbol rate of 18 ksymbols/sec.

Then, the signal is/4-DQPSK modulated (see the plots before).

The signal processing is carried out using a TlI 32WAIC3106 codec which contains the following loasp
filter.

MDT-500-2 Audio low pass filter:

Audio Filter Frequency Response
o] T T T T T

B

i 1 1 i I i 1
500 1000 1500 2000 2500 3000 3500 4000
Frequency (Hz)
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Occupied Bandwidth

SPECIFICATION
FCC §2.1049, §90.209, §890.531.
Band plan for the 758-775 MHz and 788-805 MHz bands

Subject to compliance with the spectrum usageieffay requirements set forth in §90.535, two or foantiguous
narrowband (6.25 kHz) channels may be used in amattibn as 12.5 kHz or 25 kHz channels, respectively

809-824 MHz and 854-869 MHz bands.

Frequency band (MHz)| Channel spacing (kHz)  Autlestibandwidth (kHz)
809-824/854-869 25 20

Note: Operations using equipment designed to opevith a 25 kHz channel bandwidth may be authorigetb a
22 kHz bandwidth if the equipment meets the Adjacdrannel Power limits of § 90.221.

METHOD

The EUT was configured to transmit a modulatedieasignal. The 99% occupied bandwidth and the dB6
bandwidths were measured directly using the baittandwidth measuring option of spectrum analygedBA.

The occupied Bandwidth was measured according tot go2 of Guidance 971168 D01 Power Meas License
Digital Systems v02r02.

RESULTS (see next plots)

P25 C4FM 8.1 kHz. 769-775 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)

Lowest 8.0266 10.520

Highest 8.0374 10.508
Measurement uncertainty (kHz) <+0.08

P25 C4FM 8.1 kHz. 799-805 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)

Lowest 8.0362 10.517

Highest 8.0325 10.258
Measurement uncertainty (kHz) <+0.08
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¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

TI D-LMR 20 kHz. 769-775 MHz band.

D DEKRA

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 19.4196 22.408
Highest 19.4254 22.389

Measurement uncertainty (kHz)

<+0.17

TI D-LMR 20 kHz. 799-805 MHz band.

Channel 99% Occupied bandwidth (kHZ -26 dBc bandwidth (kHz)
Lowest 19.4217 22.415
Highest 19.4428 22.376

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz.769-775 MHz band.

Channel 99% Occupied bandwidth (kHZ7 -26 dBc bandwidth (kHz)
Lowest 21.0815 24.109
Highest 21.0697 24.071

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz.799-805 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 21.0849 24.117
Highest 21.0872 24.090

Measurement uncertainty (kHz)

<+0.17

Report No: (NIE)
53101RRF.001A1
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

TI D-LMR 20 kHz. 809-824 MHz band.

D DEKRA

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)

Lowest 19.4343 22.413

Middle 19.4188 22.394

Highest 19.4250 22.394
Measurement uncertainty (kHz) <+0.17

T1 D-LMR 20 kHz. 854-869 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)

Lowest 19.3728 22.377

Middle 19.4212 22.387

Highest 19.4443 22.402
Measurement uncertainty (kHz) <+0.17

TETRA 22 kHz. 809-824 MHz band.

Channel 99% Occupied bandwidth (kH7 -26 dBc bandwidth (kHz)
Lowest 21.0898 24.060
Middle 21.0664 24.067
Highest 21.1027 24.093

Measurement uncertainty (kHz)

<+0.17

TETRA 22 kHz. 854-869 MHz band.

Channel 99% Occupied bandwidth (kHZ7 -26 dBc bandwidth (kHz)

Lowest 21.1018 24.089

Middle 21.0990 24.074

Highest 21.1108 24.090
Measurement uncertainty (kHz) <+0.17

Report No: (NIE)
53101RRF.001A1
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

P25 C4FM 8.1 kHz. 769-775 MHz band.
Lowest Channel

% Agilent

Ref 45 dBm #Htten 30 dB

D DEKRA

#Peak

Log TR A R

LAy

Ml 52

Center 763,812 568 MHz
#Res BH 106 Hz #\JBH 1 kHz

Occupied Bandwidth
8.0266 kHz

Transmit Freq Error 185,996 Hz
% dB Bandwidth 18.526 kHz

Span 20 kHz
Sweep 293.8 ms (1080 pts)

Occ BH % Pwr 99.00 ¥
% dB -26.00 dB

Highest Channel

4 Agilent

Ref 45 dBm #Atten 30 dB

#Peak

Log A

Mg
s

N

T

LgAy

M1 52

Center 774,987 560 MHz
#Res BHW 160 Hz #\JBH 1 kHz

Occupied Bandwidth
8.8374 kHz

Transmit Freq Error 103337 Hz
% dB Bandwidth 16.588 kHz

Span 20 kHz
Sweep 2938 ms (1000 pts)

Occ BH ¥ Pwr 99.08 ¥
®x dB -26.00 dB

Report No: (NIE)
53101RRF.001A1
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

P25 C4FM 8.1 kHz. 799-805 MHz band.
Lowest Channel

¥ Agilent

Eef 45 dBm #ftten 30

dB

D DEKRA

#Peak

Log

1@ o]

TR LAV T T

dB/ AT

Offst > pel

49
dB ij

\,\k

i

P P

LaAy

M1 52

Center 799012 5088 MHz
#Res BW 168 Hz

Occupied Bandwidth
8.0362 kHz

Transmit Freq Error  100.594 Hz
% dB Banduidth 16.517 kHz

#YBH 1 kHz

Span 28 kHz

Sweepn 2938 ms (1000 pts)

Occ BH % Pwr
% dB

99.66 %
-26.08 dB

Highest Channel

# Agilent

Ref 45 dBEm #Htten 38 dB

#Peak

]

AN

dB/ ol

‘u\

ol

M,

=
X

LgAw

M1 52

Center 804.987 500 MHz
#Res BW 1680 Hz

Occupied Bandwidth
8.0325 kHz

Transmit Freq Error  111.629 Hz
% B Bandwuidth 18.258 kHz

#YBH 1 kHz

Span 28 kHz

Sweep 293.8 ms (1000 pts)

Occ BH % Pwr
% B

99.00 %
-26.99 dB

Report No: (NIE)
53101RRF.001A1
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

TI D-LMR 20 kHz. 769-775 MHz band.

Lowest Channel

D DEKRA

# Agilent

Ref 35
#Peak

LgAw
Ml 52

#Res BW 300 Hz

dBm #Atten 20 dB
e m'hf\'"‘ﬂ p S
A Y AR
(j \h\
WM M“%

T Ry LAl LA P
Center 769812 58 MHz Span 58 kHz
#YBH 1 kHz Sweep 527.2 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  59.00 7
19.4196 kHz ®x dB -26.08 dB

Transmit Freq Error -119.624 Hz

% B Bandwidth

22.488 kHz

Highest Channel

# Agilent

Ref 35 dBm

#Paak

LaAw
Ml 52

#Atten 20 dB

T

r“‘\Wf\
A

“NHMU

Tttt &

Center 774.987 50 MHz

#Res BW 300 Hz

Occupied Bandwidth

19.4254 kHz

Transmit Freq Error -115.868 Hz

% B Bandwidth

22.389 kHz

#YBH 1 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
53101RRF.001A1
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

TI D-LMR 20 kHz. 799-805 MHz band.

Lowest Channel

D DEKRA

# Agilent

Ref 35 dBEm

#Atten 20 dB

#Peak

L

=y
Y

‘/_\I/‘.’U

. n, Vs
LI i

wl, ._ﬁ“ V\V"W

LgAw

M1 52

Center 799.812 58 MHz

#Res BW 300 Hz

#YBH 1 kHz

Occupied Bandwidth
19.4217 kHz

Transmit Freq Error
% B Bandwidth

-128.682 Hz
22.415 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Highest Channel

# Agilent

Ref 35 dBm

#Atten 20 dB

#Paak

I-\J"\"I.

mwﬂ‘\

AN

A"

L

Mn—w
ER)

e

LaAw

M1 352

Center 204,987 50 MHz

#Res BW 300 Hz

#YBH 1 kHz

Occupied Bandwidth
19.4428 kHz

Transmit Freq Error
% B Bandwidth

-124.144 Hz
22.376 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
53101RRF.001A1
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

TETRA 22 kHz.769-775 MHz band.

Lowest Channel

D DEKRA

# Agilent

Ref 35 dBm #Atten 20 dB
#Peak A
-9 2% M AR YiSVAN A
16 &
dB/ /
Offst
dB J/ kH
P v,u\_m,.rmrﬂ") Sl i
LgAw
Ml 52
Center 769812 58 MHz Span 58 kHz
#Res BH 300 Hz #YBH 1 kHz Sweep 527.2 ms (1000 pts)
Occupied Bandwidth Occ BH % PWr  §9.00 %
21 @815 kHZ % dB -20.80 4B
Transmit Freq Error  -43.682 Hz
% B Bandwidth 24.183 kHz

Highest Channel

# Agilent

Ref 35 dBm

#Atten 20 dB

#Paak

4

m'u’ "vﬂ

A
Y

“,_VJ'U

/

el PR

i wrhm

e

LaAw

M1 352

Center 774.987 50 MHz
#Res BW 300 Hz

Occupied Bandwidth
21.8697 kHz

Transmit Freq Error
% B Bandwidth

#YBH 1 kHz

-44.637 Hz
24.871 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
53101RRF.001A1
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DEKRA Testing and Certification, S.A.
Parque Tecnoldgico de Andalucia,

u.

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

TETRA 22 kHz.799-805 MHz band.

Lowest Channel

D DEKRA

# Agilent

Ref 35 dBEm

#Atten 20 dB

#Peak

o

Pyl
i

ng”u

/

l"\v“wvm.\

LgAw

M1 52

Center 799.812
#Res BW 300 Hz

58 MHz

Occupied Bandwidth

21.8849 kHz

Transmit Freq Error -27.544 Hz
% B Bandwuidth 24.117 kHz

#YBH 1 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Highest Channel

4 Agilent

Ref 35 dBEm

#Atten 20 dB

#Peak

syf“v«fu

[
AL

NJU

»rxfl$vﬂ)rr

N%

Lo b Y

LgAw

M1 52

Center 804,987
#Res BW 300 Hz

58 MHz

Occupied Bandwidth

21.8872 kHz

Transmit Freq Error -24.731 Hz
% B Bandwuidth 24.898 kHz

#YBH 1 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Report No: (NIE)
53101RRF.001A1
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

TI D-LMR 20 kHz. 809-824 MHz band.
Lowest Channel

D DEKRA

# Agilent

Ref 35 dBEm #Atten 20 dB

#Peak

|_ - | Y
0 o T

et e
e

LgAw

M1 52

Center 809.812 58 MHz

#Res BH 300 Hz #YBH 1 kHz

Occupied Bandwidth
19.4343 kHz

Transmit Freq Error -1208.937 Hz
% B Bandwuidth 22.413 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Middle Channel

4 Agilent

Ref 35 dBEm #Atten 20 dB

#Peak

Lo g o Wﬂv\

Nfu

AR

o e

LgAw

M1 52

Center 816.568 68 MHz

#Res BH 300 Hz #YBH 1 kHz

Occupied Bandwidth
19.4188 kHz

Transmit Freq Error -127.837 Hz
% B Bandwuidth 22.394 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Report No: (NIE)
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

Highest Channel

D DEKRA

# Agilent

Ref 35 dBm

#Atten 20 dB

#Paak

o

""_'\WJ'\_\

“/_\KJU

-

poctn )

ok

\,.r‘-h
wu-.m

S

(™

LaAw

M1 352

Center 823.987 50 MHz

#Res BW 300 Hz

Occupied Bandwidth
19.4250 kHz

Transmit Freq Error
% B Bandwidth

-116.802 Hz
22.394 kHz

#YBH 1 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

TI D-LMR 20 kHz. 854-869 MHz band.

Lowest Channel

# Agilent

Ref 35 dBm

#Atten 20 dB

#Paak

Lr

v‘“twf\
o

JV"M“ h

-

I g%ﬂ A

S A
l[Th-‘l

P T |
LT Y]

LaAw

M1 352

Center 854,012 56 MHz

#Res BW 300 Hz

Occupied Bandwidth
19.3728 kHz

Transmit Freq Error
% B Bandwidth

-187.219 Hz
22.377 kHz

#YBH 1 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
53101RRF.001A1
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

Middle Channel

D DEKRA

# Agilent

Ref 35
#Paak

LaAw
Ml 52

#Res BW 300 Hz

dBin #Atten 20 dB
)
TR AT A
> e
ff H\
n WW "Mﬁmh Non
oy s Py
Center 861.500 BA MHz Span 58 kHz
#UBH 1 kHz Sweep 527.2 ms (1000 pts)
Occupied Bandwidth Occ BH % Pwr  99.00 ¥
19.4212 kHz x dB 2600 o
Transmit Freq Error  -108.957 Hz
% dB Bandwuidth 22.387 kHz

Highest Channel

# Agilent

Ref 35 dBEm

#Peak

LgAw
Ml 52

#Atten 20 dB

\“T
{ﬂ"‘}

fﬂwﬂ\

Y

e

b,

M

o

Y
CR Pes

Center 868.987 58 MHz

#Res BW 300 Hz

#YBH 1 kHz

Occupied Bandwidth
19.4443 kHz

Transmit Freq Error
% B Bandwidth

-181.817 Hz
22.482 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr
®x dB -26.08 dB

99.00 %

Report No: (NIE)
53101RRF.001A1

Page 29 of 129

2017-05-23



DEKRA Testing and Certification, S.A.
Parque Tecnoldgico de Andalucia,

u.

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

TETRA 22 kHz. 809-824 MHz band.

Lowest Channel

D DEKRA

# Agilent

Ref 35 dBEm

#Atten 20 dB

#Peak

P aal

r"\wﬂw

Y

LgAw

M1 52

Center 809.812
#Res BW 300 Hz

58 MHz

#YBH 1 kHz

Occupied Bandwidth

21.8898 kHz

Transmit Freq Error  -13.420 Hz
% B Bandwuidth 24.868 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Middle Channel

4 Agilent

Ref 35 dBEm

#Atten 20 dB

#Peak

el

ﬁwﬂ"\

Ll

wﬁpﬂwwﬂﬂhﬁﬂ R

e

LgAw

M1 52

Center 816.508
#Res BW 300 Hz

B8 MHz

#YBH 1 kHz

Occupied Bandwidth

21.8664 kHz

Transmit Freq Error -49.712 Hz
% B Bandwuidth 24.867 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Report No: (NIE)
53101RRF.001A1
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Highest Channel

D DEKRA

# Agilent

Ref 35 dBm

#Atten 20 dB

#Paak

4

e

-‘"\Wf\\

MU

MR

/

>/

LaAw

M1 352

Center 823.987 50 MHz

#Res BW 300 Hz

Occupied Bandwidth

21.1027 k

Transmit Freq Error -19.51

% B Bandwidth

24.893

Hz

@ Hz
kHz

#YBH 1 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

TETRA 22 kHz. 854-869 MHz band.

Lowest Channel

# Agilent

Ref 35 dBm

#Atten 20 dB

#Paak

4

d

W\\Wﬂ
A

1/_\/'-1)’

S

ad
i et M

e

LaAw

M1 352

Center 854,012 56 MHz

#Res BW 300 Hz

Occupied Bandwidth

21.1018 k

Transmit Freq Error -22.25

% B Bandwidth

24.889

Hz

9 Hz
kHz

#YBH 1 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Report No: (NIE)
53101RRF.001A1
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Middle Channel

D DEKRA

# Agilent

Ref 35
#Paak

LaAw
Ml 52

dBin #Atten 20 dB
urwr%va“ Ew AT,
fwﬁ Ay Ny
/ H
/ \
A b

Ir."‘“l'" ""‘",""b. NM %’\m sy -

Center 861.500 BA MHz Span 58 kHz

#UBH 1 kHz Sweep 527.2 ms (1000 pts)

#Res BH 308 Hz
Occupied Bandwidth

21.8990 kHz

Transmit Freq Error -12.532 Hz
% dB Bandwidth 24.674 kHz

Occ BH ¥ Pwr 9960 %
®x dB -26.008 dB

Highest Channel

# Agilent

Ref 35 dBEm

#Peak

LgAw
Ml 52

#Atten 20 dB

o

[
Y

V’\f‘(u

/

U\-\IW

ey
ol

et

Center 868.987 58 MHz
#Res BW 300 Hz

Occupied Bandwidth

#YBH 1 kHz

21.1108 kHz

Transmit Freq Error  3.062 Hz
% B Bandwuidth 24.898 kHz

Span 58 kHz
Sweep 527.2 ms (1000 pts)

Occ BH % Pwr 99.68 2
®x dB -26.08 dB

Report No: (NIE)
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

RF Output Power
SPECIFICATION

FCC 8§2.1046, §90.205 and §90.541. 769-775 MHz &3€8D5 MHz bands.
The transmitting power of a mobile unit must noteed 100 watts ERP (20 dBw / 50 dBm).

FCC §2.1046, §90.205 and §90.635. 809-824 MHz &4d869 MHz bands.
The maximum output power of the transmitter for it@btations is 100 watts (20 dBw / 50 dBm).

METHOD

The conducted RF output power measurements were raadhe RF output terminals of the EUT using an
attenuator and a calibrated power sensor.
The effective radiated power e.r.p. is calculatgadding the declared maximum antenna gain (dBd).

RESULTS
Declared antenna gain: 5 dBi (2.85 dBd).

P25 C4FM 8.1 kHz Bandwidth Frequency Maximum average| Maximum average
(MH2z) power (dBm) power e.r.p.(dBm
769.0125 43.19 46.04
769-775 MHz band
774.9875 43.15 46.00
799.0125 43.10 45.95
799-805 MHz band
804.9875 43.08 45.93
Measurement uncertainty (dB) <+0.33
TI D-LMR. 20 kHz Bandwidth Frequency Maximum average| Maximum average
(MH2z) power (dBm) power e.r.p.(dBm
769.0125 37.17 40.02
769-775 MHz band
774.9875 37.14 39.99
799.0125 37.12 39.97
799-805 MHz band
804.9875 37.11 39.96
809.0125 37.11 39.96
809-824 MHz band 816.5 37.11 39.96
823.9875 37.11 39.96
854.0125 37.12 39.97
854-869 MHz band 861.5 37.11 39.96
868.9875 37.12 39.97
Measurement uncertainty (dB) <+0.33

Report No: (NIE)
53101RRF.001A1 Page 33 of 129 2017-05-23



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

D DEKRA

TETRA. 22 kHz Bandwidth Frequency Maximum average| Maximum average
(MHz) power (dBm) power e.r.p.(dBm
769.0125 37.12 39.97
769-775 MHz band
774.9875 37.09 39.94
799.0125 37.07 39.92
799-805 MHz band
804.9875 37.07 39.92
809.0125 37.08 39.93
809-824 MHz band 816.5 37.09 39.94
823.9875 37.09 39.94
854.0125 37.09 39.94
854-869 MHz band 861.5 37.09 39.94
868.9875 37.08 39.93

Measurement uncertainty (dB)

<+0.33

Verdict: PASS

Report No: (NIE)
53101RRF.001A1
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Parque Tecnoldgico de Andalucia, D E K RA
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C.I.LF. A29 507 456

Emission Mask
SPECIFICATION
FCC §90.210, FCC §90.691:

Frequency band (MHz)| Mask for equipment with audi@ | Mask for equipment without audio low
pass filter pass filter

809-824/854-86% B G

3: Equipment used in this licensed to EA or nondyatems shall comply with the emission mask prowisiof §90.691.

5: Equipment may alternatively meet the Adjacentr@iehPower limits of §90.221.

Emission Mask BFor transmitters that are equipped with an audis-pass filter, the power of any emission must be
attenuated below the unmodulated carrier poweagHpllows:

(1) On any frequency removed from the assigneduisagy by more than 50 percent, but not more th&ahgEcent of the
authorized bandwidth: At least 25 dB.

(2) On any frequency removed from the assigneduregqy by more than 100 percent, but not more tf#hpg&rcent of the
authorized bandwidth: At least 35 dB.

(3) On any frequency removed from the assignedufrrgqy by more than 250 percent of the authorizedialth: At least 43
+ 10 log (P) dB.

FCC 8§90.691 Emission mask requirements for EA-based syst@usof-band emission requirement shall apply oolyhe
“outer” channels included in an EA license and pectrum adjacent to interior channels used by ifmmhlicensees. The
emission limits are as follows:

(1) For any frequency removed from the EA licersée2quency block by up to and including 37.5 kHe power of any
emission shall be attenuated below the transnptigrer (P) in watts by at least 116 Lg@6.1) decibels or 50 + 10 LegfP)
decibels or 80 decibels, whichever is the lesstmaation, where f is the frequency removed from ¢knter of the outer
channel in the block in kilohertz and where f isajer than 12.5 kHz.

(2) For any frequency removed from the EA licersé&&quency block greater than 37.5 kHz, the pafemny emission shall
be attenuated below the transmitter power (P) ittisnay at least 43 + 10LegP) decibels or 80 decibels, whichever is the
lesser attenuation, where f is the frequency remhdram the center of the outer channel in the bliockilohertz and where f
is greater than 37.5 kHz.

METHOD

The emission masks were measured at the RF owputinals of the EUT using an attenuator and a spect
analyser with a built-in spectrum mask measurerferdtion.

RESULTS (see next plots)

Measurement uncertainty (dB) <+0.33

Verdict: PASS

Report No: (NIE)
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Emission Mask B.

809-824 MHz band. TI D-LMR 20 kHz Bandwidth.

Lowest Channel

D DEKRA

Total Pur: 37.55 dBm
Ref 30.08dBm Spectrum (Ref: Total Pwr)
16,86 bLl ol
dB/ — VAL —
| ¥ ! N‘ [ .
[ \
| I
ol !
el e atripterpa,
209 MHz fibe Limit Rel Linit A2R9.1 MHz
Total Pur Ref:  37.55 dBm 7 20.0AB0 kHz
Lower “-Paak-> lpoer
StartiHz) StopCHz) Maag BlCHz) dBc FregiHz) dBe FregiHz)
B.868A 1A.68A k 16A.80 -11.91  8A9.81 M -14.79  809.82 M
16,660 k 20.680 k 16A.40 -29.81  S2A9.68 M -26.42  B2B9.82 M
20.884 k CA.AAA k 1AA.80 -82.18  £8A2.99 M -81.48  809.83 M
SH.B68 k GH.BEE k 168,686 -89.28 gES.95 M -88.97 3H9.665 M

Middle Channel

Total Pwr: 37.54 dBm
Ref 30.00dEm Spectrum (Ref: Total Pur)
18,68 |
dB/ — \ .
| t . 1
| }
| !
u'J"
. m M W Y
YT o [ L SV e
516.4 MHz fibe Limit Rel Linit 516.6 MHz
Total Pwr Ref: 37.C4 dbm 7 20.0068 kH=
Lower <-FPeaak-> Upper
StartiHz) StopiHz) Meas BlCHz) dBc  FregiHz) dBc  FregiHz)
A.BEAA 18.888 k 16A.80 -11.749 216.568 M -14.94 g816.51 M
18.888 k 28,888 k 16680 -249.26 a16.49 M -26.38 a16.51 M
28,888 k SH.BB8 k 166,80 -81.27 216,48 M -81.29 2816.52 M
SH.BEAE k GA.BEA k 1HA.80 -9@.27 a16.44 M -249.24 2816.55 M
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

Highest Channel

Total Pur: 37.54 dBm
Ref 30.08dBm Spectrum {Ref: Total Pwr)

10,00 |
dB/ _Jmﬁﬂw .

ITA 1
|
|

T

P T MM
I
523.9 MHz fbs Limit Rel Linit 524 MHz
Total Pwr Ref: 37.04 dBm 7 20.9008 kHz
Lowar <-Peak-> Upoar
StartcHz) StopCHz) Meas BlCHz) dBc  FregiHz) Bz Freg(Hz>

H.HE04 16.660 k 186.06 -11.96 g223.9 -14.41 223.99 M
168.864 k 26.888 k 188.46 -29.84 823.9 -26.37 524,868 M

9 M
g M
28,868 k SH.BE8 k 166.808 -81.35 g923.97 M -81.85 g24.81 M
CH.BH8 k EH.BEB k 166.808 -89.95 g223.93 M

-89.24 g224.84 M

854-869 MHz band. TI D-LMR 20 kHz Bandwidth.

Lowest Channel

Total Pur: 37.51 dBm
Ref 20.08dBm Spectrum (Ref: Total Pwur)

16.68 ]
4B/ m—rLy | —
I F 1

!

I

|
|
e "
.M Mgy e
» hl L | 1!1“
554 MHz fibs Limit Rel Limit 554.1 MHz
Tatal Pwr Ref: 37.01 dBm 7 20.9800 kHz
Lower “-Paak-> Upoar
StartiHz) StopCHz) Meas BlCHz) Bz FregiHz2 dBz  FregiHz)

H.HE0A 16.804 k 166604 -11.96 854,681 M -13.87 254,82 M
18.884 k 260.804 k 166,604 -28.86 854,66 M -2B.36 254,82 M
208.888 k SH.888 k 1608.84 -8A.68 853.949 M -81.17 854,83 ™M
CH.6BA k EH.B0A k 166,604 -9A.68 853,95 M -89.749 854,86 M

Report No: (NIE)
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E KRA
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C.ILF. A29 507 456

Middle Channel

Total Pur: 37.50 dBm

Ref 30.004Bm Spectrum (Ref: Total Pur)
16,68 | -
dB/ — -
| _IH LY 1
| |
|
" K,
Wty
e Lk Lk o
561.4 MHz fibs Limit Ral Limit 861.6 MHz
Total Pur Ref:  27.C0 dBm / 20.6000 kA=
Lower “-Paak-> Upoar
StartiHz) StopCHz) Meas BlCHz) Bz FregiHz2 dBz  FregiHz)
A, BAEE 168,868 k 168686 -12.88 2E61.56 M -14.25 861.51 M
16.668 k 260868 k 16686 -29.82 8E61.49 M -2E.18 8E61.51 M
26.868 k SH.AHA k 1HH.BE -8H.89 aE61.48 M -BH.H8 A61.52 M
CA.AEE k EH.AEE k 16686 -89.38 aE1.44 M -849.53 BE1.55 M

Highest Channel

Total Pur: 37.49 dBm

Ref 30.00dBm Spectrum (Ref: Total Pur)
18,86 | .
dB/ _JMWH! .
| ¥ TR 1
| "
|
M}H "
e v '\-‘-'“'qu.—.,...,._r.,.... oot
BE5.9 MHz fibe Limit Rel Limit 869 MHz
Total Pur Ref:  37.49 dBm / 20.B00E kHz
Lowar <-Paak-> Upper
StartiHz) StoptHz) Meas BlICHz) dBc  FregiHz) dBc  FregiHz)
H.BRAA 18.888 k 16680 -11.84 aER.99 M -14.61 aER.99 M
18,888 k 28,888 k 166,80 -24,85 262,98 M -26.24 269,88 M
28,868 k SH.BEA k 1HA.80 -81.24 BER.97 M -2B.38 26981 M
SH.BEA k EA.BBA k 16680 -349.7A BER.93 M -849.57 BE9.84 M
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

Emission Mask EA.
809-824 MHz band. TI D-LMR 20 kHz Bandwidth.
Lowest Channel

D DEKRA

# Agilent

Ref 37.11 dBm #Htten 38 dB

#Fvg

o I"PASS LIMITL i W
Offst R

FAva /

b1 352
33 FC
AA ,
£0f: !
fhok Hi
Swp

Center 809.812 5 MHz

#Res BH 300 Hz #YBH 1 kHz

Highest Channel

# Agilent

Span 208 kHz
Sweep B.669 5 (1000 pts)

Ref 37.11 dBm #Atten 30 dB

#Fwg
Log

1o I"PASS LIMITL

1

Offst
dB k

PAva

W1 52

33 FC J

£ ;
f>50k i

Swp

Center 823.987 5 MHz

#Res BH 300 Hz #YBH 1 kHz

Span 288 kHz
Sweep B.669 5 (1080 pts)
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

854-869 MHz band. TI D-LMR 20 kHz Bandwidth.
Lowest Channel

D DEKRA

# Agilent

Ref 37.12 dBm #Htten 38 dB

#Fvg

o I"PASS LIMITL i W
Offst H

FAva /

Wl 52

53 FC

£t
>58k

Swp rq‘l"»"

WWM

oA

Center 854,812 58 MHz

#Res BH 300 Hz #YBH 1 kHz

Highest Channel

Span 208 kHz
Sweep B.669 5 (1000 pts)

# Agilent

Ref 37.12 dBm #Htten 38 dB

#Fvg
Log

o "PASS LIMITL NW
g%fst Jl H

dB

FAva

Wl 52

53 FC
AA

£(F:
F>50k ‘LM(H

Swp an

WWWM

Center 868.987 58 MHz

#Res BH 300 Hz #YBH 1 kHz

Span 208 kHz
Sweep B.669 5 (1000 pts)
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DEKRA Testing and Certification, S.A.U.
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C.I.LF. A29 507 456

Adjacent channel power
SPECIFICATION
FCC §90.221. 809-824/854—-869 MHz bands.

(a) For the frequency bands indicated below, omersitusing equipment designed to operate with &i25
channel bandwidth may be authorized up to a 22bddmwidth if the equipment meets the adjacent okigrower
(ACP) limits below. The table specifies a value fioe ACP as a function of the displacement fromahannel
center frequency and a measurement bandwidth bHz8

(c)(1) Maximum adjacent power levels for frequendiethe 809-824/854—-869 MHz band:

Frequency offset Maximum ACP (dBc) for devicesMaximum ACP (dBc) for devices 15
less than 15 watts watts and above
25 kHz -55 dBc -55 dBc
50 kHz -65 dBc -65 dBc
75 kHz -65 dBc -70 dBc

(2) In any case, no requirement in excess of -3® dBall apply.

(d) On any frequency removed from the assignedugeqy by more than 75 kHz, the attenuation of anisgion
must be at least 43 + 10 log (Pwatts) dB.

FCC 890.543. 769—-775/799-805 MHz bands.

The Adjacent Channel Power (ACP) requirements fobiM transmitter and 12.5 kHz channel size arevsho
the following table. The table specify a valuettog ACP as a function of the displacement fromctiennel center
frequency and measurement bandwidth. In the foligwables, “(s)” indicates a swept measurement beaysed.

12.5 KHz MOBILE TRANSMITTER ACP REQUIREMENTS

Offset from center
frequency Measurement bandwidth Maximum ACP

(kHz) (kHz) (dBc)
9.375 6.25 -40
15.625 6.25 -60
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -65
250 100 -65
350 100 -65
>400 kHz to 12 MHz 30 (s) -75
12 MHz to paired receive band 30 (s) -75
In the paired receive band 30 (s) -100

Report No: (NIE)
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

D DEKRA

The Adjacent Channel Power (ACP) requirements fobi\ transmitter and 25 kHz channel size are shiovthe
following table. The table specify a value for (R€EP as a function of the displacement from the okacenter
frequency and measurement bandwidth. In the foligwables, “(s)” indicates a swept measurement beaysed.

25 KHz MOBILE TRANSMITTER ACP REQUIREMENTS

Offset from center
frequency Measurement bandwidth Maximum ACP

(kHz) (kHz) (dBc)
15.625 6.25 -40
21.875 6.25 -60
37.5 25 -60
62.5 25 -65
87.5 25 -65
150 100 -65
250 100 -65
350 100 -65
>400 kHz to 12 MHz 30 (s) -75
12 MHz to paired receive band 30 (s) =75
In the paired receive band 30 (s) -100

METHOD

The Adjacent Channel Power measurements were miabe RF output terminals of the EUT using an atsear
and a spectrum analyser with a built-in adjaceanoklel power (ACP) measurement function.

RESULTS

See next plots.

Measurement uncertainty (dB)

<+0.64 (Non-swept measents)

<+2.03 (Swept measurements)

Verdict: PASS
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

P25 C4FM 8.1 kHz. 769-775 MHz band.
Lowest Channel

D DEKRA

Agilent

Ref 36 dBEm

#Atten 30 dB

#Fwg

Log
18

=

dB/

Offst

48
B

P

PAva o
W1 32NWW W

ik

Center 769.012 58 MHz
#Res BW 1680 Hz

RHS Results rroq 0ffset  Ref BW

Span 288 kHz
Sweep 3.562 5 (1000 pts)

dpe Upper ypy

#UBH 1 kHz
dBe Lower ypp

Carrier Power 9,375 kHz  6.258 kHz -55.81 -12.25 -48.39 -4.83
43.56 dBw /  15.63 kHz  6.258 kHz -64.28 -28.72 -64.61 -21.85
12.588@ kHz  21.88 kHz  6.258 kHz -BG.57 -22.81 -67.13 -23.57
37.50 kHz  25.08 kHz -65.74 -22.18 -64.81 -21.25
£2.58 kHz  25.88 kHz -70.55 -27.18 -78.91 -27.35
87.50 kHz  25.08 kHz -73.54 -38.88 -74.23 -38.67

Agilent

Ref 42 dBEm

#Atten 30 dB

#Fvg

Log
18

dB/

Offst

48
dB

PAva

o’

W1 52

yonk ]
"

AN

Center 769.812 5 MHz
#Res BH 1 kHz

RMS Results Freq offcet
Carrier Power 15H.8 kHz

42,63 dBm s  250.0 kHz
12,5688 kHz 350.8 kHz

Ref Bl
184.8 kHz
1888 kHz
186.8 kHz

Span 858 kHz
Sweep 2481 5 (1008 pts)

dpe Upper ypy

-29.14 -71.91 -29,28
-32.58 -75.18 -32.47
-33.55 -7E.51 -33.88

VEH 16 kHz

dBe Lower ypp
-71.77
-7E.13
-7E.18
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¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
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# Agilent

D DEKRA

Ref 43.56 dBm

Atten 28 dB

Mkrl 761.986 MHz
-46.81 dBm

#Fwg
Log

18

Center 769.012 MHz
#Res BH 30 kHz

#VBW 1 MHz

# Agilent

Span 38 MHz
#Sweep 2 5 (2008 prs)

Ref 43.56 dBm

Atten 28 dB

Mkrl 769.424 3 MHz
-43.53 dBm

#Fwg
Log

18
dB/
Offst

48
dB

1]
-31.4

dBm
PAva

| —
——
—_—

W1 52

33 FC
AA

£t

58k

Swp

]

Center 769.812 5 MHz
#Res BH 30 kHz

#VBW 1 MHz

Span 2 MHz
#Sweep 2 5 (1008 prs)
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Parque Tecnoldgico de Andalucia, D E KR A
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# Agilent

Mkrl 784,996 MHz
Ref 43.56 dBm Atten 28 dB -43.20 dBm
#Fvg
Log
18
dB/
Offst
48
dB

ol
-31.4
dBm

FAva

b1 352
33 FC

AA
gif: ||
FTun ] |

AN

Start 763.080 MHz Stop 799.880 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 (2000 pts)

Mkrl 801234 MHz
Ref @ dBm #Atten 6 dB -58.18 dBm

Start 798.000 MHz Stop 806,000 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 20 5 (1000 pts)
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DEKRA Testing and Certification, S.A.U.
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Highest Channel

Agilent

Ref 36 dBm #Atten 30 dB

#Fwg
Log !A‘q
18

dB/
Offst
40 r
dB

L
e —

M .
FAvg i H
il s W%Wvﬂ]w]' ' i

Center 774.987 58 MHz Span 2088 kHz
#Res BN 100 Hz #UBH 1 kHz Sweep 3.562 5 (1000 pts)
RMS Results Freq 0ffeet  Ref BW  dBEc LO%er ggn dic UPPEr g
Carrier Fower 9,375 kHz B.2508 kHz -G57.48 -13.67 -42.43 1.29
43.72 dBm /  15.63 kHz  B.258 kHz -B5.36 -21.54 -E3.B4 -19.92
120060 kHz ~ 21.88 kHz  6.258 kHz -67.58 -23.85 -67.87 -22.38
37.58 kHz  25.8@ kHz -B5.11 -21.38 -B5.98 -22.18
E2.50 kHz 25,68 kHz -7YB.96 -27.23 -ve.dY -26.75
87.58 kHz  25.8@ kHz -73.B6 -29.93 -73.88 -38.14

Agilent
Ref 42 dBm #Atten 38 dB
#Fvg
Log
18
dB/
Offst
48
dB
L "ﬁh‘n
FAva W ! '
P My

WL 2 MMy 1 A g
Center 774.987 5§ MHz Span 858 kHz
#Res BH 1 kHz VEHW 18 kHz Sweep 2481 5 (1008 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp

Carrier Power  158.8 kHz  188.8 kHz -72.33 -29.11 -72.88 -29.58

43,22 dBm 4 250.8 kHz 1668 kHz -75.86 -32.58 -VG.GE -32.34

17.5AG kHz 350.8 kHz  188.8 kHz -7B.E7 -33.45 -76.92 -33.59
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# Agilent

Mkrl 767.896 MHz
Ref 43.72 dBm Atten 28 dB -46.65 dBm
#Fwg
Log
18
dB/
Offst
48
dB
D
-31.3
dBm

PAva

W1 52
53 FC

AA
£(F: il
FTun ][

J\

ity et it P P —y o YT PR Sy s P

ol

Center 774.988 MHz Span 38 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 2 5 (2008 prs)

# Agilent

Mkrl 775.399 9 MHz
Ref 43.72 dBm Atten 28 dB -43.45 dBm
#Fvg
Log
18
|
Offst

48
dB

dBm
FAva

|
0, |
|
|

Wl 52

53 EE / \
£(F): Fi \
F>50k . s,

Sw h
. wmbﬁmﬂnwwmﬂ”ﬁi NM%M“““QN*MMW#

Center 774.987 5§ MHz Span 2 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 C100Q prs)
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# Agilent

D DEKRA

Ref 43.72 dBm Atten 20 dB

Mkrl 787.787 MHz
-48.43 dBm

#Fwg
Log

18
dB/

Offst
48
dB

1]
-31.3

dBm
PAva

W1 52

33 FC
AA

£t

FTun

]
o j l\

il e oty At
oy 40

r

Start 774.000 MHz
#Res BH 30 kHz

#VBW 1 MHz

Stop 799.000 MHz
#Sweep 2 5 (2008 prs)

# Agilent

Ref 8 dBm #Atten G dB

Mkrl 799.409 MHz
-56.77 dBm

#Fvg
Log

18
dB/

Offst
38
dB

1]
-56.3

dBm
FAva

-3

W1 52—t

53 FC
AA

£t
>58k

Swp

Start 793.080 MHz
#Res BH 30 kHz

#BW 1 MHz

Stop 306,080 MHz
#Sweep 20 5 (1000 pts)
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P25 C4FM 8.1 kHz. 799-805 MHz band.

Lowest Channel

D DEKRA

# Agilent

Ref 36 dBm

#Fwg
Log
18
dB/
Offst
48
4B

PAva
Hl 32

#Atten 30 dB

-
=
—

1A

(iU

W

=
&

i .
ki

1|||

I‘|'|'

e

Center 799.012 58 MHz

#Res BW 108 Hz

RMS Results Freq offeet
Carrier Fowar

43.68 dBm £
12.5606 kHz

9.375 kHz
15.63 kHz
21.88 kHz
37.50 kHz
E2.50 kHz
87.56 kHz

Ref Bl
£.250 kHz
£.250 kHz
£.250 kHz
25.88 kHz
25808 kHz
25.88 kHz

#JBH 1 kHz
dBc Lower gep
-54.49 -18.89 -51.
-EE.ES -22.B5 -Ed.
-E7.3E -23.76 -EE.
-E5.28 -21.6A -Ed.
-78.93 -27.34 -70.
-74.84 -31.24 -73.

Span 288 kHz

Sweep 3.562 5 (1000 pts)

dBe UpPer gy

2] -7.40
Al -28.42
4 -23.65
92 -21.32
91 -27.31
98 -38.39

# Agilent

Ref 42 dBEm

#Fwg
Log
18
dB/
Offst
48
dB

PAva
Hl 32

#Atten 30 dB

RN

i

ey W‘rﬁ"‘fn

P

Center 799.812 5 MHz

#Res BH 1 kHz

RMS Results Freq offeet
Carrier Fowar

43.96 dBm £
12.5606 kHz

156.8 kHz
258.8 kHz
356.6 kHz

by
VEW 18 kHz

Ref EW dBc Lower gep

1088 kHz -73.36 -29.48 -73.

1AB.B kHz -7E.17 -32.21 -76.

1088 kHz -77.54 -33.58 -77.

Span 8508 kHz

Sweep 2,481 5 (1000 pts)

dBe UpPer gy

|2 -29.66
85 -32.89
79 -33.82
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Parque Tecnoldgico de Andalucia, D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

# Agilent

Mkrl 792.811 MHz
Ref 43.6 dBm Atten 28 dB -46.75 dBm
#Fwg
Log
18

()

=

]
I b
t\-—__
e

Center 799.812 MHz Span 38 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 2 5 (2008 prs)

# Agilent

Mkrl 799.424 3 MHz
Ref 43.6 dBm Atten 20 dB -43.06 dBm

#Fwg

Log /
18

|

Offst 1

40
dB

o] }
~31.4

dBrm (

PAva

V1 52 [ \
g A

| —
———
—_—

£(f): / A,

f>50k S N

Swp N h

Center 799.812 5§ MHz Span 2 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 2 5 (1008 prs)
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# Agilent

Mkrl 785513 MHz
Ref 43.6 dBm Atten 28 dB -48.74 dBm
#Fwg
Log
18

1
FTun I

Swp
. ki s s . {ji"..; N " ) e & -*'W"g

Start 775.000 MHz Stop 801,080 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 2 5 (2008 prs)

Mkrl 774.895 MHz
Ref @ dBm #Atten 6 dB -59.72 dBm

Y

Start 768.000 MHz Stop 776.000 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 20 5 (1000 pts)
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Highest Channel

Ref 36 dBm #Atten 30 dB

#Fwg
Log m
18

dB/
Offst
48

dB I

— T

B
| ]

A
WL 52 |
Center 804,987 58 MHz Span 280 kHz
#Res BH 108 Hz #YBH 1 kHz Sweep 3.562 5 (1000 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp
Carrier Power 9,375 kHz  6.258 kHz -58.98 -7.18 44,25 -B.45
42,80 dBm /4  15.53 kHz  5.2508 kHz -G4.44 -28.64 -B4.92 -21.12
17.5AG kHz 21.88 kHz  6.258 kHz -B5.58 -21.78 -B7.EB2 -23.82
37.58 kHz  25.88 kHz -B5.45 -21.86 -BG.34 -21.54
62.58 kHz  25.8@ kHz -78.38 -26.58 -71.14 -27.34
§7.58 kHz  25.88 kHz -74.87 -38.27 -74.59 -38.79

Ref 42 dBEm #Htten 38 dB

#Fvg
Log
18
dB/
Offst
48
dB

Al

N
FRuvy | huu‘*&w| M

1
i !

Mt szl kil A "
Center 804.987 5§ MHz Span 8508 kHz
#Res BW 1 kHz VBW 18 kHz Sweep 2,481 5 (1000 pts)
RMS Results Freq 0ffeat  Ref BW dBc Lower gep dBe UpPer gy

Carrier Fower  1C@.8 kHz = 188.8 kHz -72.45 -28.95 -72.3F -28.86

43.50 dBm /  25B.8 kHz  1BB.8 kHz -75.E2 -32.12 -7E.35 -32.85

15 CHBE kH= 3CH.8 kHz  168.8 kHz -77.1F -33.B6 -77.27 -33.77
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# Agilent

Mkrl 797.956 MHz
Ref 43.8 dBm Atten 28 dB -46.18 dBm
#Fwg
Log
18
dB/
Offst
48
dB
D
-31.2
dBm

PAva

W1 52
53 FC

AA
£(F: il
FTun I[

I\

Ak e, ) Fropany

Yo
:
f
}
£

Center 804,988 MHz Span 38 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 2 5 (2008 prs)

# Agilent

Mkrl 805,399 9 MHz
Ref 43.8 dBm Atten 28 dB -43.15 dBm
#Fvg
Log
18
|
Offst
48
dB
D
-31.2

|
|
dBm (
|

FAva

Wl 52

53 EE / \
£(fy: / y
f>58k 7 kN

Sw i L
" MM \M%

Center 804.987 § MHz Span 2 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 C100Q prs)
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# Agilent

D DEKRA

Ref 43.8 dBm

Atten 28 dB

Mkrl 789.996 MHz
-48.78 dBm

#Fwg
Log

18
dB/

Offst
48
dB

1]
-31.2

dBm
PAva

W1 52

33 FC
AA

£t

FTun

Swp

LAk el A b

(ArRT Y

1
1 _|ﬁ - " Mo .J...,ﬁ.i ok ~ e

Ll T Y Ly

Start 775.000 MHz
#Res BH 30 kHz

Stop 806.888 MHz

#JBH 1 MHz #Sweep 2 5 (2008 prs)

# Agilent

Ref 8 dBm

#Atten G dB

Mkrl 771.387 MHz
-59.63 dBm

#Fvg
Log

18
dB/

Offst
38
dB

1]
-56.2

dBm
FAva

s

Wl 52

53 FC
AA

£t
>58k

Swp

Start 763.080 MHz
#Res BH 30 kHz

Stop 776.088 MHz

#+VBH 1 MHz #Sweep 20 5 (1000 pts)
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TI D-LMR 20 kHz. 769-775 MHz
Lowest Channel

# Agilent

band.

D DEKRA

Ref 38 dBEm

#Atten 30 dB

#Hwg

Log

kil

i

FPAva
1 82” ﬁ id‘

o

Center 769.012 48 MHz
#Res BW 108 Hz

VEH 1 kHz

RMS Results Freq 0ffeet Ref BW  dBc Lower ggp

Carrier Fawar 1563 kHz  6.25@ kHz -G1.A9 -23.78
37.39 dBm ¢ 21.88 kHz  G.258 kHz -EG.91 -29,52
3750 kHz 25,688 kHz -BG.2Y -27.38
25,8608 khz 62,58 kHz  25.8@ kHz -7H.39 -33.64
8750 kHz 25,88 kHz -7¥3.27 -35.348

4 Agilent

Span 288 kHz
Sweep 3.562 5 (1000 pts)

dBe UpPer gy

-58.85 -22.46
-B6.39 -249.68
-£4.93 -27.54
-7A.15 -32.76
-73.34 -35.95

Ref 38 dBEm

#Atten 30 dB

#Fvg

Log
18

dB/

Offst

48
dB

FAva ' W

el Ty AR

W1 52

Center 769.812 5 MHz
#Res BH 1 kHz

VEH 16 kHz

RMS Results Freq 0ffeer  Ref BW  dBc LOWSr gBp

Span 858 kHz
Sweep 2481 5 (1008 pts)

dpe Upper ypy

Carrier Powar  15A.8 kHz  1AA.A kHz -7A.37 -32.94 -78.48 -32.97
37.43 dBm /  258.8 kHz  1@.8 kHz -7L.20 -34.37 -71.24 -34.41
oC GAAA KMz 3588 kHz  1AB.A kHz -71.98 -34.47 -71.01 -34.48
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# Agilent

Ref 37.39 dBm

#Atten 20 dB

Mkrl 765.778 MHz
-47.47 dBm

#Fvg
Log

18
dB/

Offst
48
dB

1]
-37.6

dBm
FAva

Wl 52

53 FC
AA

£t

FTun

Swp

Center 769.812 MHz
#Res BH 30 kHz

Span 38 MHz

#+VBH 1 MHz #Sweep 2 5 (2000 pts)

# Agilent

Ref 37.39 dBm

#Atten 20 dB

Mkrl 769.428 9 MHz
-46.27 dBm

#Fwg
Log

18
dB/

Offst
48
dB

1]
-37.6

dBm
PAva

W1 52

— L |
—
[

33 FC
AA

£t

58k

Swp

Center 769.812 5 MHz
#Res BH 30 kHz

Span 2 MHz

#JBH 1 MHz #Sweep 2 5 (1008 prs)

Report No: (NIE)
53101RRF.001A1

Page 56 of 129

2017-05-23



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E KR A
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
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# Agilent

Mkrl 787.858 MHz
Ref 37.39 dBm #Atten 20 dB -43.38 dBm
#Fvg
Log
18
dB/
Offst
48
dB

ol
-37.6
dBm

FAva

b1 352
33 FC

AA
g ||
FTun j [

R L WO R I

o
k
5
-

Start 763.080 MHz Stop 799.880 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 (2000 pts)

Mkrl 799.396 MHz
Ref @ dBm #Atten @ dB -63.26 dBm

L%
%]
-
[

T
|

Start 799.00 MHz Stop 805.68 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 20 5 (1000 pts)
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Highest Channel

D DEKRA

Ref 38 dBEm

#Atten 30 dB

#Hwg

Log
i

B/

st

all
B

FAva

152

Vlm

Center 774.987 58 MHz
#Res BW 1680 Hz

RMS Results Freq offcet
Carrier Power 15.63 kHz
37.34 dBm 21.88 kHz

25.8BBEA kH 37.58 kHz
2 E2050 kHz

87.56 kHz

VBH 1 kH=z
Ref Bl dBe Lower ypp dpe Upper ypy
E.25H kHz -E1.23 -23.80 -§A.82 -23.
E.25H kHz -ER.54 -20.50 -E7.37 -38,
2508 kHz -EG.EG -28.31 -ES.A7 -27.
200 kHz -78.34 -33.88 -7E.73 -33,
25,08 kHz -73.38 -36.83 -73.42 -3E.

Span 208 kHz

Sweep 3.562 5 (1000 pts)

47
A3
72
29
Ag

Ref 38 dBEm

#Atten 30 dB

#Fvg

Log
18

dB/

Offst

48
dB

FAva

i

My

M

W1 52

Center 774987 5 MHz
#Res BH 1 kHz

RMS Results Freq offcet
Carrier Power 15H.8 kHz

37.45 dBm /  250E.0 kHz
25.HBAEA kHz 350.8 kHz

VBH 18 kHz
Ref Bl dBe Lower ypp

18A.8 kHz -74.32 -32.87 -7H.E8 -33.
188.8 kHz -71.67 -34.22 -72.83 -34.
184.8 kHz -71.89 -34.44 -72.51 -35.

Span 858 kHz

Sweep 2481 5 (1008 pts)

dpe Upper ypy

23
£a
A5
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4 Agilent

Ref 37.34 dBm

#Atten 20 dB

Mkrl 771.783 MHz
-47.69 dBm

#Fvg

Start 759.933 MHz
#Res BH 30 kHz

Stop 789.988 MHz

#+VBH 1 MHz #Sweep 2 5 (2000 pts)

# Agilent

Ref 37.34 dBm

#Atten 20 dB

Mkrl 775481 3 MHz
-46.73 dBm

#Fwg
Log

18

— L |
—
[

Center 774.987 5 MHz
#Res BH 30 kHz

Span 2 MHz

#JBH 1 MHz #Sweep 2 5 (1008 prs)
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4 Agilent

Ref 37.34 dBm

#Atten 20 dB

Mkrl 789.583 MHz
-47.85 dBm

#Fvg

Start 774.080 MHz
#Res BH 30 kHz

Stop 799.088 MHz

#+VBH 1 MHz #Sweep 2 5 (2000 pts)

# Agilent

Ref @ dBm

#Atten O dB

Mkrl 799.739 MHz
-62.78 dBm

#Fwg
Log

18

L%
%]
-
[
o

Start 799.080 MHz
#Res BH 30 kHz

Stop 805.888 MHz

#JBH 1 MHz #Sweep 20 5 (1000 pts)
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C.ILF. A29 507 456

TI D-LMR 20 kHz. 799-805 MHz band.
Lowest Channel

# Agilent
Ref 38 dBm #Atten 30 dB
#Hwg
Log '
10 Wﬁ
1
B/ h
ffat q
46 1
’ |
|
lllll HLFP
PAvg ek wp‘m il
I LA ||
1 32"li W' H 1 j | id il
Center 799.812 58 MHz Span 208 kHz
#Res BH 108 Hz VEHW 1 kHz Sweep 3.562 5 (1000 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp
Carrier Power 15,63 kHz  6.258 kHz -GB8.99 -23.59 -58.85 -21.45
37,468 dBm / 21.88 kHz B.250 kHz -BG.2Y -28.49 -BG.BE -28.28
oC AAAA kHz 37.58 kHz  25.8@ kHz -B5.87 -27.56 -BG.EBB -28.25
E2.50 kHz 25,88 kHz -7¥1.81 -33.61 -VE.24 -32.84
87.58 kHz  25.8@ kHz -72.71 -35.31 -73.56 -36.15

# Agilent

Ref 38 dBm #Atten 30 dB
#Fwg
Log
18
dB/
Offst
48
dB

" Pt A MR o T

Wl 352
Center 799.812 5 MHz Span 858 kHz
#Res BH 1 kHz VEHW 18 kHz Sweep 2481 5 (1008 pts)
RHS Results rroq 0ffset  Ref BW dBe Lower ypp dBe UpPer ygp

Carrier Power  158.8 kHz  188.8 kHz -78.49 -32.88 -78.63 -33.83

37.60 dBm ¢ 250.8 kHz 1668 kHz -71.81 -34.21 -71.84 -34.23

oC AAAE kHz 358.8 kHz  188.8 kHz -72.31 -34.71 -72.38 -34.59
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# Agilent

Ref 37.4 dBm

#Atten 20 dB

Mkrl 795.358 MHz
-47.64 dBm

#Fvg
Log

18
dB/

Offst
48
dB

1]
-37.6

dBm
FAva

Wl 52

53 FC
AA

£t

FTun

Swp

e

Center 799.813 MHz
#Res BH 30 kHz

Span 38 MHz

#+VBH 1 MHz #Sweep 2 5 (2000 pts)

# Agilent

Ref 37.4 dBm

#Atten 20 dB

Mkrl 799.420 3 MHz
-46.94 dBm

#Fwg
Log

18
dB/

Offst
48
dB

1]
-37.6

dBm
PAva

W1 52

33 FC
AA

£t

58k

Swp

Center 799.812 5 MHz
#Res BH 30 kHz

Span 2 MHz

#JBH 1 MHz #Sweep 2 5 (1008 prs)
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# Agilent

Mkrl 783.586 MHz
Ref 37.4 dBm #Atten 20 dB -47.78 dBm
#Fvg
Log
18
dB/
Offst
48
dB

ol
-37.6
dBm

FAva

b1 352
33 FC

AA
£0f: |
FTun

[
1
Slﬁlp el e e n.;_.? o ol i, L " _.w“j‘\qw

Start 775.080 MHz Stop 301.880 MHz
#Res BH 30 kHz #+VBH 1 MHz #Sweep 2 5 (2000 pts)

Mkrl 774514 MHz
Ref @ dBm #Atten @ dB -64.58 dBm

L%
%]
a
[
=1

Start 769,000 MHz Stop 775.000 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 20 5 (1000 pts)
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D DEKRA

Highest Channel
Agilent
Ref 30 dBm #Atten 30 dB
#Hwg
LDQ |4
16 ,IH‘QMD\M
B/ )
ffst
|
V.
FPAva | .
1 52 ol [
Center 804,987 50 MHz Span 288 kHz
#Res BN 100 Hz VBW 1 kHz Sweep 3.562 5 (1000 pts)
RMS Results Freq 0ffeat  Ref BW dBc Lower gep dBe UpPer gy
Carrier Fower 15,63 kHz = 6.25@ kHz -53.98 -21.5% -G3.52 -21.67
37.46 dBm /  21.88 kMz  E.25@ kHz -G7.B5 -29.61 -E5.93 -28.47
5C GRBE kHa 37.5H kHz  25.88 kHz -BS.15 -27.59 -EG.13 -27.58
£2.5H kHz  25.8A kHz -78.54 -32.88 -7A.E7 -33.21
87.CH kHz  25.88 kHz -73.38 -35.84 -7R77 -36.31

Agilent

Fef 38 dBm

#Atten 30 dB

#Avg

Log
16

dB/

Offst

48
dB

b

W1 52

PAva |y ey ﬁW“
|

Center 804,987 5 MHz

Span 856 kHz

#Res BH 1 kHz YEH 16 kHz Sweep 2.481 5 (1080 pts)
RMS Results Froq Offset  Ref B dBc LOWer dig dBe UPPer gpy
Carrier Power  158.8 kHz  186.8 kHz -69.79 -32.56 -78.84 -32.96
37.84 dEm ¢ Z25A.8 kHz  188.8 kHz -71.36 -34.32 -71.31 -34.27
2C HAAE kHz 350.8 kHz  188.8 kHz -72.83 -34.99 -71.85 -34.81
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= Agilent

Ref 37.46 dBm

#Atten 20 dB

Mkrl 798.197 MHz
-47.51 dBm

#Avg
Log

18
dB/
Offst

48
dB

-37.5

dBm
FAvg

¥l 52

33 FC
AA

£0f

FTun

Swp

Ly

Center 804,988 MHz
#Res BH 30 kHz

Span 36 MHz

#JBH 1 MHz #Sweep 2 5 (2000 pts)

5 Agilent

Ret 37.46 dBm

#Htten 20 dB

Mkrl 8@85.393 9 MHz
-46.67 dBm

#Avg

e E—
—_— |
—

Center 804,987 5§ MHz
#Res BH 30 kHz

Span 2 MHz

#BH 1 MH=z #Sneep 2 5 (1088 pts)
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5 Agilent

Ret 37.46 dBm

#Htten 20 dB

Mkrl 753.882 MHz
-47.95 dBm

#Avg

s o

Start 775.008 MHz
#Res BH 30 kHz

#YBW 1 MHz

Stop 506.008 MHz
#Sneep 2 5 (2008 pts)

w2 Agilent

Ref @ dBm

#Atten B dB

Mkrl 7B3.278 MHz
-65.25 dBm

#Avg
Log

dB/
Offst

dB

0
-62.5

dBm
FAvg

¥l 52

33 FC

0'—*'

AA

£0f
f>hak

Swp

Start 769.088 MHz
#Res BH 30 kHz

#YBH 1 MHz

Stop 775.880 MHz
#5weep 20 5 (1000 prs)

Report No: (NIE)
53101RRF.001A1

Page 66 of 129

2017-05-23



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E KRA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

TETRA 22 kHz.769-775 MHz band.
Lowest Channel

# Agilent

Ref 38 dBm #Atten 30 dB
#Hwg

o [mnw

—+
—+

(23]

—+
—— ]
-

ST

4 1 |
1 52 |
Center 769.812 50 MHz Span 288 kHz
#Res BN 100 Hz VBW 1 kHz Sweep 3.562 5 (1000 pts)
RMS Results Freq 0ffeat  Ref BW dBc Lower gep dBe UpPer gy
Carrier Fower 15,63 kHz  6.258 kHz -51.95 -14.47 -46.89 -9.48
37.49 dBm /  21.88 kHz  E.2SH kHz -E7.18 -29.78 -E7.A5 -29.57
5C GREE KHa 37.5H kHz  25.8@ kHz -BS.18 -27.59 -EG.EG -28.20
£2.5H kHz  25.8A kHz -71.82 -33.53 -78.32 -32.83
87.CH kHz  25.88 kHz -73.67 -36.19 -73.5E -3E.67

3 Agilent

Ref 30 dBm #Atten 30 dB
#Avg
Log
16
dB/
Offst
48
dB

Wi |
P i Py W

W1 52
Center 769812 5 MHz Span 856 kHz
#Res BH 1 kHz YEH 16 kHz Sweep 2.481 5 (1080 pts)
RMS Results Froq Offset  Ref B dBc LOWer dig dBe UPPer gpy

Carrier Power  158.8 kHz  188.8 kHz -78.11 -32.81 -78.32 -33.82

37.38 dBm 258.8 kHz 186.8 kHz -71.74 -34.44 -71.88 -34.51

2C HAAE kHz 350.8 kHz  188.8 kHz -72.88 -34.79 -72.15 -34.85
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3 Agilent

Ref 37.49 dBm

Mkrl 7B2.612 MHz

#Atten 20 dB -47.77 dBm

#Avg
Log

18
dB/
Offst

48
dB

0
-37.5

dBm
FAvg

¥l 52

33 FC
AA

£0f

FTun

Swp

et

o
¥

Center 769.812 MHz
#Res BH 30 kHz

Span 36 MHz

#JBH 1 MHz #Sweep 2 5 (2000 pts)

3 Agilent

Ref 37.49 dBm

Mkrl 769.436 9 MHz

#Atten 20 dB -46.46 dBm

#Avg

—
—
g
— |
L —
I—
———
L —

Center 769812 5 MHz
#Res BH 30 kHz

Span 2 MHz

#BH 1 MH=z #Sneep 2 5 (1088 pts)

D DEKRA
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3 Agilent

Mkrl 754,795 MHz
Ref 37.49 dBm #Atten 20 dB -47.62 dBm
#Avg
Log
16
dB/
Offst
48
dB
D
-37.5
dBm

FAvg

Y1 352
53 FC

AA
A
FTun

w L

o e
1
4
3

PARTRPOT I [TIVRRN R PLATY [OUUR PR TPa B |

PR

Start 763.000 MHz Stop 799.880 MHz
#Res B 30 kHz #JBH 1 MHz #Sweep 2 5 (2000 pts)

Mkrl 808.754 MHz
Ref @ dBm #Atten @ dB -63.03 dBm

G
1
{
i
|

Start 799,000 MHz Stop 805.000 MHz
#Res BN 38 kHz #/BH 1 MHz #Sweep 20 5 (1000 pts)
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Highest Channel

D DEKRA

Ref 30

#Fug

Log

1

B/
fst

40

dE

FAva

W1 52

dBm

#Htten 30

dB

TS g

Center 774,987 58 MHz
#Res BH 106 Hz

RMS Results Froq nffeet  Raf BW dBc LoWer ggg

Carrier Fower 15,63 kHz  6.258 kHz -58.31 -12.96
37.35 dBm S 21.88 kHz  B.258 kHz -B5.51 -28.16
37.58 kHz  25.88 kHz -E4.86 -27.51
25-BE60 kHz 62,58 kHz  25.88 kHz -70.18 -32.83
897.58 kHz  25.88 kHz -73.23 -35.88

VBH 1 kHz

Span 286 kHz
Sweep 3.562 5 (1000 pts)

dEc UPPer ggp

-47.42 -18.87
-E7.63 -30.28
-E5.2E -27.91
-7H.69 -33.34
-74.14 -36.79

Ref 38 dBm

#Fug
Log
18
dB/
Offst
46
dB

FAva
H1l 52

#Htten 30

dB

i

"

MWWWWWW%

e

Center 774,987 5§ MHz
#Res BW 1 kHz

RMS Results Freq 0ffser  Ref B dBc Lower gy

VEH 18 kHz

Span 858 kHz
Sweep 2,481 5 (1086 pts)

dee Upper gey

Carrier Power  1GA.A kHz  188.8 kHz -F9.83 -32.62 -B9.93 -32.72
37.21 dBm 25688 kHz  186.8 kHz -71.39 -34.18 -71.48 -34.26
95 AABE kH=z 350.8 kHz  1BB.8 kHz -7Z2.B2 -34.81 -71.96 -34.75
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= Agilent

Ref 37.35 dBm

#Atten 20 dB

Mkrl 772.889 MHz
-47.15 dBm

#Avg
Log

18
dB/
Offst

48
dB

377

dBm
FAvg

¥l 52

33 FC
AA

£0f

FTun

Swp

Center 774,988 MHz
#Res BH 30 kHz

#YBH 1 MHz

Span 36 MHz
#Sweep 2 5 (2000 pts)

5 Agilent

Ret 37.35 dBm

#Htten 20 dB

Mkrl 775.395 9 MHz
-46.94 dBm

#Avg

—
—
g
— |
L —
I—
L —
L —

Center 774,987 5 MHz
#Res BH 30 kHz

#YBW 1 MHz

Span 2 MHz
#Sneep 2 5 (1088 pts)

Report No: (NIE)
53101RRF.001A1

Page 71 of 129

2017-05-23



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

= Agilent

Ref 37.35 dBm

#Atten 20 dB

Mkrl 798.521 MHz
-48.14 dBm

#Avg
Log

18
dB/
Offst

48
dB

377

dBm
FAvg

¥l 52

33 FC
AA

£ | ]

FTun

AN

Start 774.080 MHz
#Res BH 30 kHz

Stop 799.008 MHz

#JBH 1 MHz #Sweep 2 5 (2000 pts)

5 Agilent

Ref @ dBm

Mkrl 50@.183 MHz

#Htten B dB -62.74 dBm

#Avg

Start 799.008 MHz
#Res BH 30 kHz

Stop 8B5.088 MHz

#BH 1 MH=z #5weep 20 5 (1000 pts)
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TETRA 22 kHz.799-805 MHz band.
Lowest Channel

¥ Agilent

Ref 38 dBm #Atten 30 dB
Fwg

Log |
: A

Ffat !
f

48
dB

=

PAv TV Tl '
i ZZW’WWWWWMF T

Center 799.812 58 MHz Span 286 kHz
#Res BW 106 Hz YEHW 1 kH=z Sweep 3.562 5 (1006 pts)
RMS Results Frog 0ffeet  Ref BW dic Lower gy, dic UPPEF dBn
Carriar Power 15,63 kHz  6.258 kHz -51.98 -14,58 -47.45 -18.86
37.39 deém ¢ 21.88 kHz  B6.258 kHz -B.77 -29.38 -£5.04 -28.51
SCARRA kHz 37.58 kHz  25.88 kHz -B5.45 -28.85 -FG.33 -27.83
£2.58 kHz  25.88 kHz -71.36 -33.95 -78.87 -33.48
87.50 kHz  25.88 kHz -73.83 -36.44 -73.64 -35.28

# Agilent

Rgf 30 dBm #Atten 30 dB
# Ug

Log ]'h]
18
dB/
Offst
48
dB

9 i || bty

Wose | D]
Center 799.812 5§ MHz Span 8508 kHz
#Res BW 1 kHz VBW 18 kHz Sweep 2,481 5 (1000 pts)
RME Results Froq Offset  Ref BL dBe Lower ygp dBe Upper gpy

Carrier Power  15B.8 kHz  108.8 kHz -78.42 -32.82 -70.53 -33.83

37.6@ dBm /  25A.8 kHz  188.8 kHz -71.86 -34.38 -72.47 -34.87

SC_BHAA KH= 350.0 kHz  180.8 kHz -72.55 -35.85 -72.38 -34.749
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# Agilent

Ref 37.39 dBm

#Atten 20 dB

Mkrl 794.548 MHz
-47.63 dBm

#Fvg
Log

18
dB/

Offst
48
dB

1]
-37.6

dBm
FAva

Wl 52

53 FC
AA

£t

FTun

Swp

Center 799.812 MHz
#Res BH 30 kHz

Span 38 MHz

#+VBH 1 MHz #Sweep 2 5 (2000 pts)

# Agilent

Ref 37.39 dBm

#Atten 20 dB

Mkrl 799.422 9 MHz
-46.57 dBm

#Fwg
Log

18
dB/

Offst
48
dB

1]
-37.6

dBm
PAva

W1 52

—
—_

T —
I
| —

o

|
—

33 FC
AA

£t

58k

Swp

Center 799.812 5 MHz
#Res BH 30 kHz

Span 2 MHz

#JBH 1 MHz #Sweep 2 5 (1008 prs)

Report No: (NIE)
53101RRF.001A1

Page 74 of 129

2017-05-23



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

# Agilent

Ref 37.39 dBm

#Atten 20 dB

Mkrl 784,430 MHz
-47.55 dBm

#Fvg
Log

18
dB/

Offst
48
dB

ol
-37.6

dBm
FAva

Wl 52

53 FC
AA

£t

]

FTun

Swp

) i
 easioni N . mj\sm

Start 775.080 MHz
#Res BH 30 kHz

Stop 801.888 MHz

#+VBH 1 MHz #Sweep 2 5 (2000 pts)

5 Agilent

#Htten B dB

Mkrl 774.886 MHz
-64.98 dBm

Start 769.008 MHz
#Res BH 30 kHz

Stop 775.088 MHz

#BH 1 MH=z #5weep 20 5 (1000 pts)
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Highest Channel

D DEKRA

Ref 38 dBm

#Fvg

FAva

W1 52

#Htten 30 dB

oy
f

]

-

—

WMH

il

Center 504,937 50 MHz
#Res BH 108 Hz

RM$ Results Freg 0ffset  Ref BW dBc Lower ggg dBe UPPEr 4B
Carrier Power 15,63 kHz  6.258 kHz -53.
37.35 dBm /  21.88 kHz  E.258 kHz -EG.
25.ARAR kH= 37.58 kHz  25.88 kHz -EG.

62,58 kHz  25.88 kHz -7A.
87.58 kHz  25.88 kHz -72.

VEH 1 kHz

a1 -15.85 -47.82 -18.46
g2 -28.46 -BE.5E -29.21
B9 -27.73 -B5.38 -28.83
29 -32.84 -78.44 -33.89
73 -35.43 -73.28 -35.93

Span 208 kHz

Sweep 3562 5 (1086 pts)

Ref 38 dBm

#Avg

dB/
Offst
48
dB

FAva
W1l 352

#Htten 30 dB

Liul

A
1
!

iy

ikt

‘.w,m

i

Center 804,987 & MHz
#Res BH 1 kHz

RMS Results Frogq Offset  Ref B dBc Lower gy dBe Upper gpy
Carrier Power 1568 kHz  186.8 kHz -7A.
37.61 dBm /  2G0.8 kHz  186.8 kHz -72.
25 .ARRB kH=z 35H.8 kH=z 10H.8 kHz -72.

VBH 18 kHz

42 -32.81 -78.37 -32.75
25 -34.54 -72.88 -34.47
56 -34.94 -72.39 -34.77

Span 856 kHz

Sweep 2.481 5 (1000 pts)
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D DEKRA

3 Agilent

Ref 37.35 dBm

#Atten 20 dB

Mkrl 793.622 MHz
-47.47 dBm

#Avg
Log

18
dB/
Offst

48
dB

0
377

dBm
FAvg

¥l 52

33 FC
AA

£0f

FTun

Swp

-

Center 804,988 MHz
#Res BH 30 kHz

Span 36 MHz

#JBH 1 MHz #Sweep 2 5 (2000 pts)

3 Agilent

Ret 37.35 dBm

#Htten 20 dB

Mkrl 5@85.461 9 MHz
-46.69 dBm

#Avg

—
—
g
— |
L —
I—
L —
L —

Center 804,987 5§ MHz
#Res BH 30 kHz

Span 2 MHz

#BH 1 MH=z #Sneep 2 5 (1088 pts)
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3 Agilent

Ref 37.35 dBm

Mkrl 79@8.185 MHz

#Atten 20 dB -47.72 dBm

#Avg
Log

18
dB/
Offst

48
dB

0
377

dBm
FAvg

¥l 52

33 FC
AA

£0f

FTun

|
l

Swp

PRSPPI NPAPR DI A )

I
|

Start 775.088 MHz
#Res BH 30 kHz

Stop 806.068 MHz

#JBH 1 MHz #Sweep 2 5 (2000 pts)

3 Agilent

Mkrl 778.616 MHz

#Htten B dB -65.21 dBm

Start 769.008 MHz
#Res BH 30 kHz

Stop 775.088 MHz

#BH 1 MH=z #5weep 20 5 (1000 pts)
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TETRA, 22 kHz. 809-824 MHz band.

Lowest Channel

= Agilent

D DEKRA

Ref 38 dBm

#Atten 30 dB

#Fug

Log
16

dB/

Offst

3B
dB

FAva

Wh‘

1

er“ et
W 52 |

Center 809,812 58 MHz
#Res BH 3068 Hz

RHS Results Froq Difoet
Carrier Power 25,088 kH=z

37.59 dBm /  GA.EE kHz
2E.A888 kHz 75.88 kHz

Middle Channel

Span 286 kHz

#\YBH 3 kHz Sweep B.486 5 (1006 pts)
Ref Bl dic Lower gy, dEc UPPEr gEp
18.88 kHz -B1.21 -23.62 -G1.41 -23.82
18.88 kHz -E9.74 -32.15 -£9.98 -32.39
19.88 kHz -74.15 -26.56 -74.12 -2E.53

% Agilent

Ref 38 dBm

#Atten 30 dB

#Avg

Log
18

dB/

Offst

38
dB

.-l.' i

o
1

Wl 32

PAvg W WMWWI

Center 816,500 6@ MHz
#Res BH 308 Hz

RM5 Results rreq 0ffzet
Carrier Power 25,88 kHz

37.66 dEm /  GA.AA kHz
2E.0888 kHz 75.88 kHz

Span 206 kHz

#YBH 3 kHz Sweep B.486 5 (1000 pts)
Ref Bl dBe Lower gmy dBe Upper gmy
1508 kHz -B1.71 -24.12 -E2.23 -24.50
1388 kHz -E8.E7 -32.87 -E0.02 -32.33
1888 kHz -74.E3 ~37.83 -74.1E -3E.5E
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Highest Channel

D DEKRA

5 Agilent

Ref 38 dBm

#Atten 30 dB

#Avg

Log
14

dB/

Offst

39
dB

W1 52

Center 823,987 58 MHz
#Res BW 308 Hz

RHS Results Freq 0ffoet
Carrier Power 25,88 kHz

37.68 dBbm 4 SE.86 kHz
25.0888 kHz 75.88 kHz

Span 286 kHz

#YBW 3 kHz Sweep B.486 5 (1080 pts)
Ref Bl dBc Lower gy, dEc UPPEr gpp
15.80 kHz -G@.80 -23.28 -G1.87 -23.48
1980 kHz -78.14 -32.55 -£49.00 -32.31
16.80 kHz -74.89 —36.49 -74.73 -37.14

TETRA, 22 kHz. 854-869 MHz band.

Lowest Channel

3 Agilent

Ref 38 dBm

#Htten 30 dB

#Avg

FAva

WM it

W1 52

T

Center 854,812 5@ MHz
#Res BH 308 Hz

RMS Results Frog 0ffoet
Carrier Power 25,88 kHz

47.52 dbm 4 SE.86 kHz
25.8B88 kHz 75.88 kHz

Span 206 kHz

#\/BH 3 kHz Sweep 6.486 5 (1006 pts)
Ref Bl dpe Lower goy dee Upper gey
1888 kHz -E1.35 -29.83 -EB.54 -23.82
18.08 kHz -£9.98 -32.36 -E0.82 -31.54
15.08 kHz -74.85 -3E.53 -74.83 -3E.51
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Middle Channel

D DEKRA

5 Agilent

Ref 30
#Fug
Log
18
dB/
Offst
30

dB

PAvg

Wl 52

Center 861.500 68 MHz
#Res BH 3068 Hz

dBm

#Htten 30 dB

&y

=

W,

ot

s

i

RMS Results Freq nffeet  Ref BW  dBc LOWEr ggg
Carrier Power

37.58 dBm
25.HBEH kHz

Highest Channel

= Agilent

25.88 kHz
SE.86 kH=z
75.88 kHz

Span 208 kHz

#+YBH 3 kHz Sweep B.486 5 (1080 pts)
dEc UPPEr gEp
18.88 kHz -G6A.36 -22.78 -GB.55 -22.97
18.88 kHz -E£9.38 -31.58 -F9.55 -31.96
19.88 kHz -74.59 -37.18 -73.88 -26.18

Ref 38 dBm

#Fug
Log
18
dB/
Offst
30
dB

FAva
H1l 52

Center 868,987 58 MHz
#Res BH 308 Hz

#Htten 30 dB

!

e

RMS Results Freq 0ffser  Ref B dBc Lower gy
Carrier Power

37.55 dBm /
25,8880 kHz

25.86 kHz
SH.88 kHz
75.88 kHz

Span 208 kHz

#+VBH 3 kH=z Sweep B.486 5 (1080 pts)
dee Upper gey
18.88 kHz -E@.54 -23.89 -BB.EE —z3.11
19.88 kHz -E£9.42 -21.27 -§9.12 -21.58
18,88 kHz -74.83 -36.49 -74.87 -36.53
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Frequency Stability

SPECIFICATION
FCC §2.1055, §90.213. 809-824/854—-869 MHz bands.

Unless noted elsewhere, transmitters used in thécee governed by this part must have a minimusgudency
stability as specified in the following table.

Frequency range (MHz) Mobile stations
Over 2 watts output | 2 watts or less output
power power
809-824 2.5 ppm 2.5 ppm
854-869 2.5 ppm 2.5 ppm

FCC 82.1055, §90.539. 769-775/799-805 MHz bands.

The frequency stability of mobile, portable, anahtrol transmitters operating in the narrowband sagnmust be
400 parts per billion (0.4 ppm) or better when AisQocked to the base station. When AFC is notéadcto the
base station, the frequency stability must be astld.0 ppm for 6.25 kHz, 1.5 ppm for 12.5 kHz (el
aggregate), and 2.5 ppm for 25 kHz (4 channel agges.

METHOD

The frequency tolerance measurements over tempenztiations were made over the temperature rahg80°C
to +50°C. The EUT was placed inside a climatic dmanand the temperature was raised hourly in 1@ grom
—30°C up to +50°C.

Frequency Stability vs Voltage: Vary primary suppbftage between the extreme voltage values detlare

The EUT is set in continuous transmission withowdoiation (only carrier) and the frequency is meegwvith
the frequency meter of Radiocommunication analirs CMTA84.
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RESULTS

809-824 MHz band. Middle Channel.

Voltage (Vdc)| Temperature (°C)| Frequency Error (Hz)] Frequency Error (ppm)
Frequency stability with Temperature
+50 206 0.25230
+40 215 0.26332
+30 203 0.24862
+20 224 0.27434
13.6 +10 186 0.22780
0 198 0.24250
-10 174 0.21310
-20 130 0.15922
-30 210 0.25720
Frequency stability with Supply Voltage
15.6 20 225 0.27557
10.8 20 229 0.28047

854-869 MHz band. Middle Channel.

Voltage (Vdc) | Temperature (°C) | Frequency Error (Hz) | Frequency Error (ppm)
Frequency stability with Temperature
+50 209 0.24260
+40 223 0.25885
+30 210 0.24376
+20 237 0.27510
13.6 +10 236 0.27394
0 186 0.21590
-10 197 0.22867
-20 234 0.27162
-30 216 0.25073
Frequency stability with Supply Voltage
15.6 20 243 0.28207
10.8 20 237 0.27510
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769-775 MHz band. Middle Channel.

Voltage (Vdc)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency stability with Temperature

+50 209 0.27072
+40 197 0.25518
+30 226 0.29274
+20 219 0.28367
13.6 +10 186 0.24093
0 199 0.25777
-10 226 0.29274
-20 216 0.27979
-30 203 0.26295
Frequency stability with Supply Voltage
15.6 20 224 0.29015
10.8 20 220 0.28497

799-805 MHz band. Middle Channel.

Voltage (Vdc)

Temperature (°C)

Frequency Error (Hz)

Frequency Error (ppm)

Frequency stability with Temperature

+50 235 0.29301
+40 227 0.28304
+30 235 0.29301
+20 238 0.29675
13.6 +10 217 0.27057
0 183 0.22818
-10 206 0.25685
-20 222 0.27680
-30 198 0.24688
Frequency stability with Supply Voltage
15.6 20 231 0.28803
10.8 20 235 0.29301

Measurement uncertainty

<+1x10

Verdict: PASS
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Report No: (NIE)
53101RRF.001A1

Page 84 of 129

2017-05-23



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

Spurious emissions at antenna terminals

SPECIFICATION
FCC 82.1051, §90.210, §90.221, §90.691. 809—-824M# MHz bands.

Emission Mask B.

On any frequency removed from the assigned frequbynenore than 250 percent of the authorized badithwviAt
least 43 + 10 log (P) dB.

Emission mask requirements for EA-based systems.

For any frequency removed from the EA licenseesgdency block greater than 37.5 kHz, the powermyf a
emission shall be attenuated below the transnpiberer (P) in watts by at least 43 + 10LgB) decibels or 80
decibels, whichever is the lesser attenuation, &/hé the frequency removed from the center ofalier channel
in the block in kilohertz and where f is greatartt87.5 kHz.

Adjacent channel power limits.

On any frequency removed from the assigned frequégcmore than 75 kHz, the attenuation of any eimiss
must be at least 43 + 10 log (Pwatts) dB.

FCC 890.543. 769-775/799-805 MHz bands.

Out-of-band emission limitOn any frequency outside of the frequency range®red by the ACP tables, the
power of any emission must be reduced below thenraagput power (P) by at least 43 + 10log (P) dEsoeed in
a 100 kHz bandwidth for frequencies less than 1 Gl in a 1 MHz bandwidth for frequencies gredtan 1
GHz.

METHOD

The EUT RF output connector was connected to atigpe@nalyser using a 50 ohm attenuator and tredutasn
bandwidth of the spectrum analyser was set to M for frequencies < 1GHz and 1 MHz for frequencies
1GHz. The spectrum was investigated from 10 kHFGHz.

The reading of the spectrum analyser is correctiéid tive attenuation loss of connection between wugrminal
of EUT and input of the spectrum analyzer.
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RESULTS (see plots in hext pages)

P25 C4FM 8.1 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

P25 C4FM 8.1 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

TI D-LMR 20 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

TI D-LMR 20 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

TETRA 22 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

TETRA 22 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

D DEKRA
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TI D-LMR 20 kHz bandwidth. 809-824 MHz band.

CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: MIDDLE
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

T1 D-LMR 20 kHz bandwidth. 854-869 MHz band.

CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: MIDDLE

Spurious Frequency (MHz Level (dBm)

Uncertainti)d

574.420 -31.55

<+2.03

CHANNEL: HIGHEST
No spurious signals were found.

TETRA 22 kHz bandwidth. 809-824 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: MIDDLE
No spurious signals were found.

CHANNEL: HIGHEST
No spurious signals were found.

TETRA 22 kHz bandwidth. 854-869 MHz band.
CHANNEL: LOWEST
No spurious signals were found.

CHANNEL: MIDDLE
No spurious signals were found.
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CHANNEL: HIGHEST

Spurious Frequency (GHz

Level (dBm)

Uncertaintig)(d

579.300

-31.85

<+2.03

Verdict: PASS
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C.I.LF. A29 507 456

P25 C4FM 8.1 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

£t
T VIR TR NPT T S TR O PIPRORR LRI RS S

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.8688 9 GHz
#Res BH 1 MHz #BW 3 MHz

Stop 10.088 & GHz
#Sweep 1 5 (8192 pts)
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C.I.LF. A29 507 456

CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

£t
FTun 'WMWWW iwm

Start 18 kHz
#Res BH 108 kHz

#\YBH 388 kHz

Stop 1.006 @8 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

-13.8
dBm

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

P25 C4FM 8.1 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

£t
e L ==

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.8688 9 GHz
#Res BH 1 MHz #BW 3 MHz

Stop 10.088 & GHz
#Sweep 1 5 (8192 pts)
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Parque Tecnoldgico de Andalucia,
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C.I.LF. A29 507 456

CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

£t
FTun WWWWWW

Start 18 kHz
#Res BH 108 kHz

#\YBH 388 kHz

Stop 1.006 @8 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

-13.8
dBm

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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TI D-LMR 20 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

£if:
FTun WMMWM#MWMW

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.8688 9 GHz
#Res BH 1 MHz #BW 3 MHz

Stop 10.088 & GHz
#Sweep 1 5 (8192 pts)
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Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
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CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Paak

DC Coupled

£t
i RN PRI RRFTO U TRVYF T NP OV ETvIRY Y T ATIRY

Start 18 kHz
#Res BH 108 kHz

#\YBH 388 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.006 @8 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

Start 1.800 @ GHz
#Res BH 1 MHz

#BW 3 MHz

Stop 10.088 & GHz
#Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.001A1

Page 94 of 129

2017-05-23



DEKRA Testing and Certification, S.A.U.
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TI D-LMR 20 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

FTun A sttt s ot s st

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm #Htten 18 dB

#Peak

o M“WWMWW&M
dBm

Start 1.8688 9 GHz
#Res BH 1 MHz #BW 3 MHz

Stop 10.088 & GHz
#Sweep 1 5 (8192 pts)
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Parque Tecnoldgico de Andalucia,
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C.I.LF. A29 507 456

CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Start 18 kHz
#Res BH 108 kHz

#\YBH 388 kHz

Stop 1.006 @8 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

-13.8
dBm

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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C.I.LF. A29 507 456

TETRA 22 kHz bandwidth. 769-775 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Peak

DC Coupled

: LT w———e e TR RRIR S BT

Start 18 kHz
#Res BH 108 kHz

#\YBH 380 kHz

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

WW@‘MMM**

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

FTun bbbt bt oot syl

Start 18 kHz
#Res BH 108 kHz

#\YBH 388 kHz

Stop 1.006 @8 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

213.0 W"WWM“MM
dBm

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

TETRA 22 kHz bandwidth. 799-805 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Peak

DC Coupled

S VAP SRTIRTPRUIE YOO NP FNIAD TN U7 IRV R REE VO WPV AW

Start 18 kHz
#Res BH 108 kHz

#\YBH 380 kHz

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

Wrﬁwwm“m

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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Parque Tecnoldgico de Andalucia,
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C.I.LF. A29 507 456

CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

E(f
F= i o A s o i

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

#Atten 10 dB

#Peak

-13.8
dBm

Start 1.800 @ GHz
#Res BH 1 MHz

Stop 10.088 & GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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C.I.LF. A29 507 456

TI D-LMR 20 kHz bandwidth. 809-824 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Peak

DC Coupled

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm Atten 18 dB

#Peak

-13.8
dBm

Start 1.880 GHz
#Res BH 1 MHz #JBH 3 MHz

Stop 10.888 GHz
#Sweep 1 5 (8192 pts)
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Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

CHANNEL: MIDDLE

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

Atten 18 dB

#Peak

Start 1.880 GHz
#Res BH 1 MHz

Stop 19.888 GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

2 L TPV TTTRUPAPA WEPP NPT W I IOPY S UNIE IR G SR VR

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

Atten 18 dB

#Peak

-13.8
dBm

Start 1.880 GHz
#Res BH 1 MHz

Stop 19.888 GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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53101RRF.001A1

Page 103 of 129 2017-05-23



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

TI D-LMR 20 kHz bandwidth. 854-869 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Paak

DC Coupled

FTun POt s bt st s ops ot

Start 18 kHz
#Res BH 108 kHz #\JBH 308 kHz

Note: The peak above the limit is the carrier fiety.

Stop 1.006 @8 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm Atten 16 dB

#Paak

Start 1.000 GHz
#Res BH 1 MHz #JBH 3 MHz

Stop 16,068 GHz
#Sweep 1 5 (8192 pts)
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Parque Tecnoldgico de Andalucia,
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C.I.LF. A29 507 456

CHANNEL: MIDDLE

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Efn
S VO FPTRVVIPHIRSPUPR PRI TAFRS WAIGHERNPISRY SRS wev e

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

Atten 18 dB

#Peak

-13.8
dBm

Start 1.880 GHz
#Res BH 1 MHz

Stop 19.888 GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm #Atten 20 dB

#Paak

DC Coupled

£t
FTun Mmmmmm

Start 18 kHz
#Res BH 108 kHz

#\YBH 388 kHz

Note: The peak above the limit is the carrier fiey.

Stop 1.006 @8 GHz
#Sweep 1 5 (8192 pts)

# Agilent

Ref 18 dBEm Atten 18 dB

#Peak

Start 1.880 GHz
#Res BH 1 MHz

#BW 3 MHz

Stop 10.888 GHz
#Sweep 1 5 (8192 pts)
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Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

TETRA 22 kHz bandwidth. 809-824 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Peak

DC Coupled

Start 18 kHz
#Res BH 108 kHz

#\YBH 380 kHz

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

Atten 18 dB

#Peak

Start 1.880 GHz
#Res BH 1 MHz

Stop 19.888 GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

CHANNEL: MIDDLE

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

Efn
F=ir oot s oo M

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

Atten 18 dB

#Peak

Start 1.880 GHz
#Res BH 1 MHz

Stop 19.888 GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

£t
FTun WW*WMMMWMW&

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

Atten 18 dB

#Peak

-13.8
dBm

Start 1.880 GHz
#Res BH 1 MHz

Stop 19.888 GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
C.I.LF. A29 507 456

TETRA 22 kHz bandwidth. 854-869 MHz band.
CHANNEL: LOWEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Peak

DC Coupled

8 VTR PRI RAAPRTID TVIHVP WO WU,

Start 18 kHz
#Res BH 108 kHz

#\YBH 380 kHz

Stop 1.808 88 GHz
#Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

Atten 18 dB

#Peak

[FrrSReeere LS PRGRVSVSTRIIIN i SR L

Start 1.880 GHz
#Res BH 1 MHz

Stop 19.888 GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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CHANNEL: MIDDLE

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

£t
FTr bbbl ol ol

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

Atten 18 dB

#Peak

Start 1.880 GHz
#Res BH 1 MHz

Stop 19.888 GHz

#+VBH 3 MHz #Sweep 1 5 (8192 pts)
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Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia
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CHANNEL: HIGHEST

D DEKRA

# Agilent

Ref 48 dBEm

#Atten 20 dB

#Paak

DC Coupled

£t
FTun mem&%ﬂmmm

Start 18 kHz
#Res BH 108 kHz

Stop 1.808 89 GHz

#\JBH 308 kHz #Sweep 1 5 (8192 pts)

Note: The peak above the limit is the carrier fiey.

# Agilent

Ref 18 dBEm

Atten 18 dB

#Paak

-13.8
dBm

Start 1.000 GHz
#Res BH 1 MHz

Stop 10.888 GHz

#JBH 3 MHz #Sweep 1 5 (8192 pts)

Report No: (NIE)
53101RRF.001A1

Page 112 of 129 2017-05-23



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

Radiated emissions

SPECIFICATION
FCC 82.1051, §90.210, §90.221, §90.691. 809—-824M# MHz bands.

Emission Mask B.

On any frequency removed from the assigned frequbynenore than 250 percent of the authorized badithwviAt
least 43 + 10 log (P) dB.

Emission mask requirements for EA-based systems.

For any frequency removed from the EA licenseesgdency block greater than 37.5 kHz, the powermyf a
emission shall be attenuated below the transnpiberer (P) in watts by at least 43 + 10LgB) decibels or 80
decibels, whichever is the lesser attenuation, &/hé the frequency removed from the center ofalier channel
in the block in kilohertz and where f is greatartt87.5 kHz.

Adjacent channel power limits.

On any frequency removed from the assigned frequégcmore than 75 kHz, the attenuation of any eimiss
must be at least 43 + 10 log (Pwatts) dB.

FCC 890.543. 769-775/799-805 MHz bands.

Out-of-band emission limitOn any frequency outside of the frequency range®red by the ACP tables, the
power of any emission must be reduced below thenraagput power (P) by at least 43 + 10log (P) dEsoeed in
a 100 kHz bandwidth for frequencies less than 1 Gl in a 1 MHz bandwidth for frequencies gredtan 1
GHz.

For operations in the 758-775 MHz and 788-805 MHads, all emissions including harmonics in the bHsE0-
1610 MHz shall be limited to =70 dBW (-40 dBm)/MH=zuivalent isotropically radiated power (EIRP) for
wideband signals, and —-80 dBW (-50 dBm) EIRP fartdite emissions of less than 700 Hz bandwidth ther
purpose of equipment authorization, a transmittatl e tested with an antenna that is represeetafi the type
that will be used with the equipment in normal @pien.

METHOD
The EUT can operate with two different accessar@diguration:

- Configuration 1: EUT Standard & Colour ConsoleGSC
- Configuration 2: EUT Handheld Base Console HBC3.

The measurement was performed with the EUT insidargechoic chamber with the accessories connetled.
RF output connector of the EUT is terminated withatenuator and a 50 ohm load.

For emissions in the band 1559-1610 MHz the EUT teated with an antenna that is representativhetype
that will be used with the equipment in normal @pien and having the highest antenna gain.

The spectrum was scanned from 30 MHz to at leastL@lih harmonic of the highest frequency generaitun

the equipment.

The EUT was placed on a non-conductive stand at me8er distance from the measuring antenna for
measurements below 1 GHz and at 1 m distance fasumements above 1 GHz.
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DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
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C.I.LF. A29 507 456

Detected emissions were maximized at each frequenaptating the EUT and adjusting the measurinigram
height and polarization. The maximum meter readiag recorded.
A preliminary scan was performed to determine tlestwcase of accessories configuration.

Each detected emission at less than 20 dB respettet limit is substituted by the Substitution noethin
accordance with the ANSI/TIA-603-D: 2010.

RESULTS
769-775 MHz band for 8.1 kHz, 20 kHz and 22 kHzdwiadlth.

A preliminary scan determined the P25 C4FM 8.1 kidmdwidth mode with the Standard & Colour Consdl&€S
accessories configuration as the worst case. Tlwving tables and plots show the results for ttaafiguration.

1. CHANNEL: LOWEST.

Frequency range 30 MHz-1000 MHz
All peaks are more than 20 dB below the limit.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

Frequency range 1559 MHz-1610 GHz

Substitution method data

Frequency | Instrument RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm) | loss (dB) antenna gain Gi =
(dBm) (respect to @D-2)+@3)
isotropic radiator)
(dB)
1.596032 -41.84 1000 Peak Vertical -60.08 1.79 8.45 -563.42

Note: The signal detected is not a discrete emissidess than 700 Hz bandwidth.

2. CHANNEL: HIGHEST.

Frequency range 30 MHz-1000 MHz
All peaks are more than 20 dB below the limit.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.
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Frequency range 1559 MHz-1610 GHz

Substitution method data

D DEKRA

Frequency | Instrument| RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm) | loss (dB) antenna gain Gi =
(dBm) (respect to @-2 + @3
isotropic radiator)
(dB)
1.5595721 -41.50 1000 Peak Verticgl -59.82 1.68 18.3 -53.19
1.5943890 -43.20 1000 Peak Verticgl -61.44 1.78 48.4 -54.78

Note: The signals detected are not discrete emissibless than 700 Hz bandwidth.

799-805 MHz band for 8.1 kHz, 20 kHz and 22 kHzdwiadlth.

A preliminary scan determined the P25 C4FM 8.1 kidmdwidth mode with the Standard & Colour Consdl&€S
accessories configuration as the worst case. Tlwving tables and plots show the results for ttaafiguration.

1. CHANNEL: LOWEST.

Frequency range 30 MHz-1000 MHz
All peaks are more than 20 dB below the limit.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

Frequency range 1559 MHz-1610 GHz

Substitution method data

Frequency | Instrument| RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm)| loss (dB) antenna gain Gi =
(dBm) (respect to @-2+ @3
isotropic radiator)
(dB)

1.5926623 -40.85 1000 Peak Horizontal -59.1¢ 1.78 438 -52.45
1.5978935 -38.72 1000 Peak Horizontal -56.95 1.79 458 -50.29
1.6028652 -42.21 1000 Peak Horizonjal -60.43 1.81 A7 8 -53.77
Note: The signals detected are not discrete emissibless than 700 Hz bandwidth.
2. CHANNEL: HIGHEST.
Frequency range 30 MHz-1000 MHz
All peaks are more than 20 dB below the limit.
Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.
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Frequency range 1559 MHz-1610 GHz

Substitution method data

Frequency | Instrument| RBW Detector | Polarization (1) Generator (2) Cable (3) Substitution E.I.LR.P. (dBm)
(GHz) reading (kHz) output (dBm) | loss (dB) antenna gain Gi =
(dBm) (respect to @-2 + @3
isotropic radiator)
(dB)

1.5962357 -41.86 1000 Peak Horizontal -60.10 1.79 .45 8 -53.44
1.6052234 -38.37 1000 Peak Horizontal -56.59 1.81 .48 8 -49.92
1.6098581 -34.57 1000 Peak Horizontal -52.79 1.82 .50 8 -46.11

Note: The signals detected are not discrete emissibless than 700 Hz bandwidth.

809-824 MHz band for 22 kHz and 20 kHz bandwidth.

A preliminary scan determined the Tl D-LMR 20 kHpae with the Standard & Colour Console SCC accéessor
configuration as the worst case. The following ¢atdnd plots show the results for this configuratio

1. CHANNEL: LOWEST.

Frequency range 30 MHz-1000 MHz
All peaks are more than 20 dB below the limit.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

2. CHANNEL: MIDDLE.
Frequency range 30 MHz-1000 MHz
All peaks are more than 20 dB below the limit.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

3. CHANNEL: HIGHEST.
Frequency range 30 MHz-1000 MHz
All peaks are more than 20 dB below the limit.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.
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854-869 MHz band for 22 kHz and 20 kHz bandwidth.

A preliminary scan determined the Tl D-LMR 20 kHpae with the Standard & Colour Console SCC accéassor
configuration as the worst case. The following ¢atdnd plots show the results for this configuratio

1. CHANNEL: LOWEST.
Frequency range 30 MHz-1000 MHz
All peaks are more than 20 dB below the limit.

Frequency range 1 GHz-10 GHz

All peaks are more than 20 dB below the limit.
2. CHANNEL: MIDDLE.

Frequency range 30 MHz-1000 MHz

All peaks are more than 20 dB below the limit.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

3. CHANNEL: HIGHEST.

Frequency range 30 MHz-1000 MHz
All peaks are more than 20 dB below the limit.

Frequency range 1 GHz-10 GHz
All peaks are more than 20 dB below the limit.

Measurement uncertainty (dB) <+3.88 for f < 1GHz
<+4.87 for f> 1 GHz up to 18 GHz

Verdict: PASS
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FREQUENCY RANGE 30 MHz-1000 MHz.

769-775 MHz band.
CHANNEL: LOWEST.

® REBW 100 KkHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s
Offget 2.1 dB
F-10
D1 -13 Bm
F-20
vIEW]
F-30
—-40
~-50
-60
=70
-80
-90
F-100
Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiemay.

CHANNEL: HIGHEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s

Offget 2. dB

F-10

D1 -13 Bm

20

=30

-40

--80

—-90

[--100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiesaey.

D DEKRA
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799-805 MHz band.
CHANNEL: LOWEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s
Offget 2.1 dB
F-10
D1 -13 Bm
20
VIEW
F-30
F-40
--50
-60
F-70
-80
F-90
--100
Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiemaey.

CHANNEL: HIGHEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s
Offget 2.1 dB
F-10
D1 -13 {iBm
--20
VIEW
--30
-40
-50
~60]
F-70
-80
-90
--100
Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiemgy
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809-824 MHz band.
CHANNEL: LOWEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Attt 0 de SWT 1 s

Offget 2.1 dB

F-10

D1 -13 ¢iBm

F-20

ey
ke

F-30

F-40

-70

F-80

F-90

F-100

Start 30 MHz 97 MHz/ Step 1 GHz

Note: The peak above the limit is the carrier fierty.

CHANNEL: MIDDLE.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s
Offget 2.1 de
F-10
D1 -13 ¢iBm
20
v IEW]
F-30
F-40
F-50
-60
F-70
F-80
F-90
F-100
Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiey.

D DEKRA
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CHANNEL: HIGHEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Attt 0 dB SWT 1 s

Offget 2.1 de

-10

D1 —-13 {iBm

F-30

F-40

-70

F-80

F-90

F-100

Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiery.
854-869 MHz band.
CHANNEL: LOWEST.

® RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 de SWT 1 s
Offget 2.1 dB
F-10
D1 —-13 4Bm
20
[VIEW|
F-30
F-40
F-50
60
F-70
-850
F-90
F-100
Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiety.

Report No: (NIE)
53101RRF.001A1 Page 121 of 129 2017-05-23



DEKRA Testing and Certification, S.A.U.

Parque Tecnoldgico de Andalucia,

¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.ILF. A29 507 456

CHANNEL: MIDDLE.

@

RBW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 =
Offgset 2.1 dB
F-10
D1 -13 Bm
20
VIEW|
F-30

F-80

F-90

F-100

Start 30 MHz

97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiety.

CHANNEL: HIGHEST.

@

REW 100 kHz
VBW 300 kHz

Ref -5 dBm Att 0 dB SWT 1 s
Offget 2.1 dB
F-10
Dl -13 Bm
20
VIEW|
F-30
F-40
F-50
-60
F-70
F-80
F-90
F-100
Start 30 MHz 97 MHz/ Stop 1 GHz

Note: The peak above the limit is the carrier fiety.

D DEKRA

Report No: (NIE)
53101RRF.001A1

Page 122 of 129

2017-05-23



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

FREQUENCY RANGE 1 GHz to 10 GHz.
769-775 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Auto Sweep

TDF

1 Frequency Sweep

-10 dBm

H1 -12.000 derm

-20 dBm

-30 dBrm

-40 dBrn

-50 dBm

-60 dBm

-80 dBm

-90 dBm:

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

CHANNEL: HIGHEST.

Multiview Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBm

-20 dBm

-30 dBrm

-40 dBm

-a0dem

-00 dBm:

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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799-805 MHz band.
CHANNEL: LOWEST.

Multiview Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att Ode @ SWT 1s & VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBmr

-20 dBm

-30 dBm

-40 dBm

-80 dBm

-0 dBm

1.0 GHz 30000 pts 900.0 MHz / 10.0 GHz

CHANNEL: HIGHEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB & SWT 1=z & VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dB|

H1 -13.000 dBrm

-20 dBr

-30 dB|

-40 dBr

-80 dBrn

-90 dB|

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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809-824 MHz band.
CHANNEL: LOWEST.

Multiview Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0OdB = SWT 1= = VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dBém

H1 -13.000 dBrrr

-20 dém

-30dém

-40 dBm

-50 dBm

-&0 dBm

-80 dBm

-90 dém

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

CHANNEL: MIDDLE.

Multiview Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0Ode & SWT 15 @ VBW 3MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10dBm

H1 -13.000 dem

-20 dBm

-30dBm

-40 dBm

-30 dBm

-60 dBm

-B0 dBm

-90 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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CHANNEL: HIGHEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB = SWT 1s @ VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dem

H1 -13.000 dBrr

-20 dem

-30 dem

-40 dBm

-30 dem

-§0 dBm

-80 dem

-90 dBm

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

854-869 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB @ SWT 1 s o VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-10 dBm

H1 -13.000 dBm

-20 dBm:

-30 dBm

-40 dBm

-50 dBm

-30 dBm:

-90 dBm:

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz
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CHANNEL: MIDDLE.

MultiView Spectrum | D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB & SWT 1s & VBW 3MHz Mode Auto Sweep

TOF

1 Frequency Sweep

-10 dBm:

H1 -12.000 derm

-20 dém

-30 dBm

-40 dBm

-80 dBm:

-90 dém

1.0 GHz 30000 pts 900.0 MHz/ 10.0 GHz

CHANNEL: HIGHEST.

MultiView | Spectrum D

Ref Level 0.00 dBm RBW 1 MHz
Att 0dB & SWT 15 & VBW 3MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-10 dem

H1 -13.000 dBrmy

-20 dem

-30 dem

-40 dBm

-50 dem

-60 dem

-80 dem

-90 dem

1.0 GHz 30000 pts 900.0 MHz / 10.0 GHz
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FREQUENCY RANGE 1559 MHz to 1610 MHz.

769-775 MHz band.

CHANNEL: LOWEST.

MultiView Spectrum D
Ref Level -20.00 dBm RBW 1 MHz
ALt 0dB = SWT 15 = VBW 3 MHz Mode Auto Sweep
TDF
1 Frequency Sweep
-30 dBm
40-dbm H1 -40.000 dBm
-50 dBm
M g
G0 dBrm i w.,..‘,,...rw et L
70 dBm . L bl i adk sk
-80 dB
-30 dBm
-100 dBm
-110 dBm
1.559 GHz 30000 pts 5.1 MHz / 1.61 GHz

CHANNEL: HIGHEST.

MultiView Spectrum D

Ref Level -20.00 dBm RBW 1 MHz
Att 0dB = SWT 15 & VBW 3 MHz Mode Auto Sweep
TDF

1 Frequency Sweep

-30 dém

G H1 -40.000 dem

-B0 dBém

-90 dBm

-100 dBém

-110dBm

1.559 GHz 30000 pts 5.1 MHz/ 1.61 GHz

Report No: (NIE)
53101RRF.001A1 Page 128 of 129 2017-05-23



DEKRA Testing and Certification, S.A.U.
Parque Tecnoldgico de Andalucia, D E K RA
¢/ Severo Ochoa n° 2 - 29590 Campanillas - Malaga - Espafia

C.I.LF. A29 507 456

799-805 MHz band.
CHANNEL: LOWEST.

MultiView Spectrum D

Ref Level -20.00 dBm RBW 1 MHz
Att 0OdB = SWT 1= & VBW 3 MHz Mode Auto Sweep
TOF

1 Frequency Sweep

-30 dBm

40-clbim H1 -40.000 dBriv

-50 dBm
-60 dBm
—!! dBm

-80 dBm

-90 dBm

-100 dBm

-110 dBm

1.559 GHz 30000 pts 5.1 MHz/ 1.61 GHz

CHANNEL: HIGHEST.

MultiView Spectrum D
Ref Level -20.00 dBm RBW 1 MHz
Att 0dB @ SWT 1s & VBW 3 MHz Mode Auto Sweep

TOF

1 Frequency Sweep

-30 dBm

AFAp H1 -40.000 derm

50 dBm /

60 dBm

- I

80 dBm

-0 dem

-100 dem

-110 dBm

1,559 GHz 30000 pts 5.1 MHz/ 1.61 GHz
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